28736-G01

EZG0O)

A Textron Company

SERVICE PARTS MANUAL

Ref Fev 7

ELECTRIC & PRECISION DRIVE SYSTEM ™
PERSONNEL CARRIERS AND
5 PASSENGER GOLF CAR

STARTING MODEL YEAR: 2002
REVISED: 12/2002



SERVICE PARTS MANUAL

ELECTRIC AND

PRECISION DRIVE SYSTEM™
PERSONNEL CARRIERS AND
5 PASSENGER GOLF CAR

VEHICLES

SHUTTLE™ 4
SHUTTLE™ 6
TES

TES PDS

Textron Golf, Turf & Specialty Products reserves the right to make design changes without obligation to make these changes on units previously sold and the
information contained in this manual is subject to change without notice.

Textron Golf, Turf & Specialty Products is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in
this manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
TEXTRON GOLF, TURF & SPECIALTY PRODUCTS, P.O.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual Page i



NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original EqQuipment Manufacturer (OEM) parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

As with all electric vehicles, the batteries must be checked and recharged as required or at a
minimum of 30 day intervals.

Page ii Service Parts Manual




TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . ..ottt ettt e e e v
ILLUSTRATED PARTS BREAKDOWN . . . .\ttt ettt ettt e et e et e e e e e vii
ACCELERATOR . . oottt ettt e et e e e A-1
BATTERY CHARGER (PORTABLE). . . . .ttt ettt ettt ettt e e e e e B-1
BATTERY CHARGER (ON BOARD). . . . .\ttt ettt et et et e e e e e B-3
BODY .« ¢ c-1
BRAKES - HYDRAULIC . . ottt et e et e e e e e e e e e D-1
DIRECTION SELECTOR . . . o o ottt ettt ettt et e e et e e e e e e e e E-1
ELECTRICAL SYSTEM . . o oottt ettt e e e e e e e e e e e e e e e F-1
ELECTRONIC SPEED CONTROL . . ..\ttt ittt ettt et e e e e e e e e e e e G-1
ELECTRONIC SPEED CONTROL = PDS . . . oo ittt et et e et G-3
FRONT SUSPENSION/STEERING. . . . .\ttt ettt ettt et e et e et e H-1
ELECTRIC MOTOR .« . o ottt ettt e e e e e e e e e e e e e e e J-1
REAR AXLE - HYDRAULIC . . . . oottt ettt e e e e e e e e e e e K-1
REAR SUSPENSION . .o oottt ettt e e ettt e e e e e e L-1
SEATING « & .ttt ettt ettt e M-1
WEATHER PROTECTION . .. oottt ettt e et e et e e e e e e e e N-1
WHEELS AND TIRES . . . ¢ ettt ettt e et e e e e e e P-1
SPECIALTY PRODUCTS . . o oottt ettt et e e ettt e e e e APPENDIX A-1
OPTIONS/ACCESSORIES . . . oottt ettt e e APPENDIX B-1
INDEX OF MAJOR COMPONENTS . . . ..\ttt ittt et et ettt INDEX-1

Service Parts Manual

Page iii




TABLE OF CONTENTS

Notes:

Page iv

Service Parts Manual




HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
¢ Contains illustrations and parts lists for all systems of the vehicle

APPENDIX
¢ Contains a listing of specialty products and options/accessories

INDEX OF MAJOR COMPONENTS

¢ Contains a listing of parts (excluding hardware) grouped by part number and description and indicates on which
page(s) they can be found

USE OF THE MANUAL

To use this manual, consult the TABLE OF CONTENTS (page iii) or the INDEX OF MAJOR COMPONENTS (located at
rear of this manual) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual Page vii




HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page ) _
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the INDEX OF MAJOR COMPONENTS and
select the most appropriate component description.

* Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER
* Use the INDEX OF MAJOR COMPONENTS to find the page(s) the part number appears on.

* Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying descrip-
tion for specific information regarding the part.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page viii Service Parts Manual




ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual Page ix




HOW TO USE THE SERVICE PARTS MANUAL

Page x

Service Parts Manual




Service Parts Manual Page Xi




ACCELERATOR

RefAcl 7-1

Page A-1

- Includes Items 3 - 43
Includes ltems 32 - 35
Includes ltems 34, 35

31-
33 -

)

g

ff/f/
Cmm®

N
w

To Direction
Selector
Harness

Service Parts Manual



ACCELERATOR

RefAcl 7-2

Service Parts Manual

Page A-2



ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 [3333G0Y | PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 19, 21, 23, 26 - 43)................ 1
2 [3333C07 | PEDAL BOX ASSEMBLY, PDS MODEL ONLY

(INCLUDES ITEMS 3 - 17, 20, 21, 24 - 43) ....oorvooeeeesreeseeeeeeeeeeeeeeeeeeeeeee 1
3 P5853-GUT PEDAL BOX AND COVER (SEAL AND BEARING)..........covomrrreerrrerresnrenn. 1
4 P5852-GUT] INDUCTIVE THROTTLE SENSOR .....oorvorrverceeecseeeseeseseesssesesessseesseeneens 1
5 pU983-GUT SELF THREADING NUT, 3/16" ......vvorveeeeeeeeeeeeeseeees e 2
6
7 P5857-GUT] PLUNGER SLEEVE ..........ooveeveeeeeeoeeseeseeeesseessesssseesesesssessses s 1
8 g8443-GUl] PLUNGER .......ooooveeeeeeseeeessesseesseeesseeeese s asss s 1
9 g8422-GU]] PLUNGER CAM......coovmirveieeeeeeeseeoeseeeeseee s esseeesesses s s s 1
10
11 | 3332500 ACCELERATOR ROD ......oooovervieoceiesseeeseeessesssseessssssseessssssaes s 1
12 | pUs3Z4 LOCK NUT, 5/16 = 24 c..covooeeeoeeeseeeeeseeseiesseessesesseesessssses s 1
13 | 10385-G4 YOKE (ADJUSTABLE).........oorveeerereeeeeeeseeeseeesseeseesesssseseesssessssssessnesne 1
14 | 787753 SPRING RETAINER, 3/8" .......ooorverreeeeeoseeeeeeiesseesesessesesesseses s 1
15 | [3036G00 COMPRESSION SPRING .......orvvaereoereseeeseeesseesseses s s 1
16 | 7979y ACCELERATOR ROD BUSHING ......c..oomvearrereereeesssesesesessies s 1
17 | By SPRING RETAINER, 1/2" .....oovveeeeoeeeeseeeeeeeeesseeseees e 1
18
19 | Ps86LGOl MICRO SWITCH.....oovvocveoeeeoeseeeeseeseesese s sesesseee s 1
20 | pEBEIGUR MICRO SWITCH (PDS MODEL ONLY).........orvereeemreeeeseeeseseseseseseees oo 1
21 | pIOS0GOY SCREW, #4 - 20 X 5/8" LG ...oveorveeeeeeeeeseeeeeeeeseeesesesssseseessss e 2
22
23 | pEB79GOY WIRING HARNESS (PEDAL BOX ASSEMBLY) ......oorvrrrreerrerrreerssnerene 1
24 | pSB7IGUH WIRING HARNESS (PEDAL BOX ASSEMBLY) (PDS MODEL ONLY)....... 1
25
26 | [pUBBAGH SCREW, #8 - 32 X 3/4" LG .ooveorveeeeeeeeoeeeeeseeeseeesees e seseeensee e 4
27
28 | 70116-G01 ACCELERATOR PEDAL BRACKET.......ooourveaeeeeceeisesesesessiesssssseenesennnes 1
29 | pIOSIGOY SCREW, #8 - 16 X 1/2" LG .ooveorveeeeeeeeeeeeeeeeseeeseees e s 4

Page A-3

Service Parts Manual



.?sku=73333G08
.?sku=73333G07
.?sku=25853G01
.?sku=25854G01
.?sku=00983G01
.?sku=25857G01
.?sku=28443G01
.?sku=28444G01
.?sku=73332G01
.?sku=00532G4
.?sku=17677G2
.?sku=73046G01
.?sku=17979G1
.?sku=17677G1
.?sku=25861G01
.?sku=25861G02
.?sku=01050G01
.?sku=25879G07
.?sku=25879G06
.?sku=00684G6
.?sku=01051G01

ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

30

31 | 25799-GO1 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 32 - 35)............. 1
32 * ACCELERATOR PEDAL ....ooveoveoveeeeeeeeseesseessieseeeeseeses s 1
33 | E7833G0] ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 34, 35)............. 1
34 | pE75IZGOl ACCELERATOR PEDAL PAD .......coovvorvinriacsensessssseessisssisssseennes 1
35 | [ME7EEGa OVAL RIVET 3/16" X 7/16" LG .ooveoeveeeereeereeeseeseeseeereesseseeesnnenn. 6
36

37 | [7838Ga BUSHING ......oovvtevieeieecsies s e 3
38 | [AZ3ZC0] PEDAL PIVOT PIN w..ooooooieeeeseeeeeeseeseeeseeessesseeeseeeesse s 1
39 | [ZU642GH PUSHNUT, 9/32" 1D ..o 1
40

41 | [U38EG3 CLEVIS PIN, 5/16" X 13/16" LG w...oovvvvereeeieesieenseesses s, 1
42 | 7ZE5G] TEFLON WASHER, 5/16" ........ooveoveoeeeoeeeeeeeeeseesseesseeseseessees oo 1
43 | [MU3B7G3 COTTER PIN, 3/32" X 3/4" LG ..ooevoevereeeeeeeeeereeseeeeesseesseeeees s 1
44

45 | pOTIEGR BOLT, 5/16 - 18 X 13/16" LG. ....oooveerceerrercrecseseessesssesseessessses s s 4
46 | [OIZ5GOY | PEDAL PIVOT COVER ....ooiiiiceeceeeeeeeseeeeeoeeseeeeeeo s seess e 1

Service Parts Manual

Page A-4


.?sku=27844G01
.?sku=27512G01
.?sku=15766G1
.?sku=17838G1
.?sku=74432G01
.?sku=12064G6
.?sku=10386G3
.?sku=17255G1
.?sku=10387G3
.?sku=00715G2
.?sku=70135G01

BATTERY CHARGER (PORTABLE)

Aoooiieoooiienon
doooauanooiiann
dooodeaoooieaoon
fooouueoooieanon

Ref Bep 7

Service Parts Manual

Page B-1



BATTERY CHARGER (PORTABLE)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 P8235-GU3 | 48V LESTER BATTERY CHARGER.........coooirveeeseeeeeseees e 1
2 P8435-GUT | 48V LESTER BATTERY CHARGER WITH SWITCHABLE INPUT ................... 1
3 P8435-G0Y | 48V LESTER BATTERY CHARGER CE APPROVED........ccooooveveeeieeienrene, 1

For service or replacement parts, contact:
Lester Electrical

625 West “A” Street

Lincoln, NE 68522

Phone: (402) 477-8988, FAX: (402) 474-1769

Always provide the following information when requesting information
or ordering replacement parts:

Model Number:
Serial Number: (stamped into housing)

Service Parts Manual

Page B-2


.?sku=28435G03
.?sku=28435G01
.?sku=28435G05

BATTERY CHARGER (ON BOARD)

Ref Bco 7

Page B-3 Service Parts Manual



BATTERY CHARGER (ON BOARD)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 P8435-GU7 | 48V LESTER BATTERY CHARGER.........coooorieeceeseeeseees e 1
2
3 73173-G01 | CHARGER RECEPTACLE COVER PLATE ......ovvuovvoreeeeeeeeeeeeeeeeseesesenensnenes 1
4 [EBULGIY | RIVET, 1/8" X 7/16" LG (ALUMINUM) ......oorevoreeeeeeeeeeeees e 4
5
6 acszareses o TN E oo 1Y/ = = OO 1
7 pU720-G4 SCREW, #10 - 32 X 1/2" LGourveooeeereeeeeeeeeeeesseseseesesese oo 4
8 pU565-GY LOCK WASHER, #10 .......cocveoereeeeseeeseesesoesseesseesssossssassesessssesessssesssssasssas e 4
9
10 | EBIBBTUL | CORD REEL .o nanes 1
11 | 00438-G6 BOLT, 5/16 - 18 X B/4" LG w..oooevverereeeeeereeeeseeesseesseeessess s ssesse s sssas s 2
12 | [COZ7Ga LOCK NUT, 5/16 - 18 .oecvveecveeeceercseseeseesessesssesseesseesesessssesss s ssssss s 2
13
14 | [COZG3 LOCK NUT, 1/4 = 20 w.oooeeoeeoeeeeeeeeeeeeeeeee e 4

For charger service or replacement parts, contact:
Lester Electrical

625 West “A” Street

Lincoln, NE 68522

Phone: (402) 477-8988, FAX: (402) 474-1769

or ordering replacement parts:

Model Number:
Serial Number: (stamped into housing)

Always provide the following information when requesting information

Service Parts Manual

Page B-4


.?sku=28435G07
.?sku=14601G10
.?sku=73371G01
.?sku=00740G4
.?sku=00565G5
.?sku=73368G01
.?sku=11027G1
.?sku=11027G2

BODY

1 -Includes Items 2 - 5

Ref Bod 7-1

Page C-1

Service Parts Manual




BODY

/‘ﬁ

108

114

Ref Bod 7-2

Page C-2

Service Parts Manual



BODY

71 - Includes ltems 73, 74
72 - Includes ltems 73, 74
90 - Includes ltems 91

Ref Bod 7-3

Page C-3 Service Parts Manual



BODY

139

140 —(C2

135@\

136 \
187 438

Ref Bod 7-4

Service Parts Manual Page C-4



BODY

RefBod 7-5

Page C-5 Service Parts Manual



BODY

Ref Bod 7-6

176 - Includes ltems 177 - 179

Service Parts Manual

Page C-6



BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 [II5TGUY | INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2-5) ..oovvonverceaaee. 1
2 [TI53-GU] DEFLECTOR (PASSENGER SIDE) .........orveeriereeeeeeeeeessesseeeneesseeesnnenne 1
3 [TI54-GUT DEFLECTOR (DRIVER SIDE)........ovvomeeeeeeeeeeseeeeeseesseeeesseessesssseesseesnenos 1
4 pUBIZ-GY SCREW, #8 - 18 X 5/8" LG ...c.veverveocreorereeeeseeeesseessesssssseessse s 6
5 [TI58-GUT INSTRUMENT PANEL INSERT (4 CUP HOLDER).........ccoovuerrerrrererrenenonn. 1
6
7 [32Z3G00 | LABEL (ANTI-ROLLBACK) ......ooooceeereeeeeeeeeeeeesseees s 1
8 [OB78GUY | LABEL (SAFETY) (SHUTTLE) ...oooiiveeeeeeeceeesseieeseseeesesesseesseesese s 1
9 70880-GO1 | LABEL (SAFETY) (TED)....ooieeereeeemeeoeeeesseieeseseessssessesessseseeesssssssessessesssnesenenes 1
10
11 * SERIAL NUMBER PLATE ........oovureveoeeeeeesesseessiesseessesesesseses s assssenssassens 1
12 | PIOALGUL | RIVET, 1/8" X 13/16" LG wooooeveeeeeeeeeeeeeeeeeeeseeesese e 4
13
14 | 71175-G01 | CAPACITY PLATE (SHUTTLE) ... iioiieoreeieseeeeeeeseeeesseesesesseeesseese e 1
15 | DIOALGUL | RIVET, 1/8" X 13/16" LG woooivveeeeeoeeeeeeeeeeeeeseeeeeee e 2
16
17
18 | FIEIZTOL | SPLASH PANEL......oivoeeeeceeeeeeeeeeeeeeeseeeeeeee e seenee s 1
19 | ME8IEGZ RATCHET FASTENER, 1/4" X 3/4" LG w...oovvoeeeerereseeeseeeseeeseseeseseseeessees 5
20
21 | FO7Z5GOT | FRONT SHIELD BRACE........ooooioioeeeeoeeeeeeeieseseseeesesessseseeesseessssesesssesnseenee 2
22 | 27166-G02 | FRONT SHIELD .....ovvooceeeceeoeeeeeeeseeeeeeeeeeeeseeeeseeeeeseesseses e ess s 1
23 | DIOZBGOL | BOLT, 1/4 - 20 X 11/16" LG coooovveoeceeoereeeeeeeeeseeeseeesseeesees s 4
24 | [MBEETGI WASHER, 1/4" w....ooovooevooeeeeseeeseoeeeses e s s ans s 2
25 | DIOSZGOT | RIVET, KTR, 1/4" X /4" LG ..ovoorveeeeeeeeeseeeeeeeeeeeeneeeseeeseeeseeeesesssesesesensenee 2
26
27 | 70662-GO1 | UPPER FLOORPAN.........ccoocmveiomreerreeesessssesseesssssssssssessessssessssesssssnssesssene 1
28 | [UASIGOL | LOWER FLOORPAN........cooiiceeecseeesesseseesesseseeessssssessseessssssessssesssssns s 1
29 | M@BULGII | RIVET, 3/16" X 9/16" LG (ALUMINUM) ........covvvereereeeseceseeeseeeeee e 16
30 | FUAEZGOT | ACCESS COVER....ooioiieeoeeeoseeeeseeeeeeeseeseseeseessseeesssee e seses s 1

Page C-7

Service Parts Manual



.?sku=71151G01
.?sku=71153G01
.?sku=71154G01
.?sku=00614G5
.?sku=71158G01
.?sku=74443G01
.?sku=70878G01
.?sku=01041G01
.?sku=01041G01
.?sku=01041G01
.?sku=01041G01
.?sku=71413G01
.?sku=16816G2
.?sku=70725G01
.?sku=01038G01
.?sku=16469G1
.?sku=01057G01
.?sku=70451G01
.?sku=14601G11
.?sku=70452G01

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

31

32 | EOBZBGOY | REAR FLOORPAN........coccomiiiiimeemeeseeissseesesseeseeesseessessseeseesssesees s seene 1
33 | MO570GIQ | RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) w...oocvorveeceeoeeeseeeeesiesses e 5
34 | 70668-GO* | FLOORMAT ....covmiveeieecteessesssessesssssssessssssss s sse s s s 1
35

36

37 | 71051-G** COWL ..o 1
38 | [IU37GUZ | E-Z-GO NAMEPLATE (GOLD)...oooiveeeeeeeeesecsienseeseessiessissesssssssessessesses s 1
39 | [XU6EG3 PUSHNUT, B/16" ....ooveoeeeeeeeeeeseeiseeeeeeeseeseeeseessssses s sesesesss s ense s 2
40

41 | [IOSEGOL | RIVET, 3/16" X 17 LG coovveceeeceecri e 9
42 | MOS70GIN | RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ...vovvvecvecresresseseies e, 2
43 | [I056-GUY | BOLT, 5/16 - 18 X 5/8" LG (WITHOUT SUN TOP) .....oveoreeeeecreeereesieeees e, 4
44 | pUOS7O-GZ WASHER, 5/16 (WITHOUT SUN TOP).......cooiveerereeenseeeeeseseeesee e 4
45 | 00438-G6 BOLT, 5/16 - 18 X 5/8" LG (WITHOUT SUN TOP).......co.evvecrecrrerreenrseesniannns 4
46 | pOSTIGZ WASHER, 5/16 (WITHOUT SUN TOP).......o.iveirireecsersensessiessisssesse s 4
47

48 | CIIEGOT | VINYL TRIM oo 2
49 | [IUSEGOTY | RIVET, 3/16" X 17 LG coovoeeeeereecieieeeeeeseesesses s 10
50

51

52 | FOZZLGOL | SEAT FRAME ......oooooceeeceoeeeeeeeeeeeeeeeseeeses s s es e 1
53 | 70046-GO1 | BATTERY RACK ...ooeiiiiriectesiessisesisessesssesssessesss s 1
54 | pO7I5-G3 BOLT, 5/16 - 18 X 13/16” LG ...cvvoreeceeeeeciesseseeesiessessesss e sesssssss s 4
55 | 00438-G6 BOLT, 5/16 - 18 X B/4" LG ..o.eorvveoreeeeeoeeeeeeeeeeseeneeesses e sessees s 2
56 | 00559-G8 WASHER, 5/16" ......ooveoveeeeeeseoesseseeieseeessesssessessssseess e ase s 2
57 11098-G6 LOCK NUT, 5/16 - 18 ...oooeeecveacreseeseioesssessessessssess s 2
58 | [OZOUGOY | SCREW, 3/8 - 16 X 3/4" LG..ouvoeveeveenceoesseeesesseessossssesessseessss s 2
59

60 | FO3B5GOY | SPLASH PAN (PASSENGER SIDE) ......cooioiiiiemeeseeeseesseeesesseessesssessssesesenneons 1

Service Parts Manual



.?sku=70823G01
.?sku=10570G10
.?sku=71037G02
.?sku=12064G3
.?sku=71055G01
.?sku=71055G01
.?sku=10570G11
.?sku=71056G01
.?sku=00570G2
.?sku=00571G2
.?sku=71115G01
.?sku=71055G01
.?sku=71055G01
.?sku=70441G01
.?sku=00715G2
.?sku=70200G01
.?sku=70385G01

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
61 | [FU3B5GU | SPLASH PAN (DRIVER SIDE).......ooimireeeoceeeseosessseeesssessesssessssessssessssssese 1
62 | pUrISGZ BOLT, 5/16 = 18 X 13/16" LG ....oooovererereeeeeeeeseeeseeeseeeseeesesesseseese e 8
63
64 | [IBIZGUY | FENDER LINER (PASSENGER SIDE) (SHUTTLE) w..ooovvoveeeeeceeeeereeeseeeeene. 1
65 | [IBIZGU | FENDER LINER (DRIVER SIDE) (SHUTTLE) ...ooiicieeeseeeneeeneieesesessenesee. 1
66 | [I55I-GUY | FENDER LINER, EXTENDED (PASSENGER SIDE) (TE5).......coooirrerrrenrreanee. 1
67 | [I55ZGUY | FENDER LINER, EXTENDED (DRIVER SIDE) (TE5).....coovirveoirrererseseseeneeanne. 1
68 | [EBI6GZ RATCHET FASTENER, 1/4" X 3/4" LG (SHUTTLE - QTY 4) (TE5 - QTY 8) ..... AR
69
70
71 | 71332-G3** | REAR BODY ASSEMBLY (WITH TAILLIGHTS) (INCLUDES ITEMS 73, 74)..... 1
72 | 71912-G6** | REAR BODY ASSEMBLY (W/OUT TAILLIGHTS) (INCLUDES ITEMS 73,74).| 1
73 | 71318-GO1 BAGWELL LINER ........ovvmieeeeeeeneeeseeeeseseseeesseseseeesesesesess s s 1
74 | [E8IEGY RATCHET FASTENER, 1/4" X 9/16" LG ......oovvoeeeeeeeeeeeeeeeeseeeseesneeesnneone 12
75
76 | FIBOTGOL | HINGE PLATE ....ooiicoeoceeeeeeeeceesseesseeeseeessessses s 2
77 | MUS70GII | RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) c..oovvoveecveeseeeeeeeeeeeeeee e 4
78
79 | FIBIEGTI | PLUG ... 1
80
81 | FIBZOGOL | ACCESS PANEL ....ooooooeoieeeeeeoeeeeeeeeeeeeeeeeeeseseeeeeseses s eesssensenee 1
82 | 71002-GOL1 | SCREW, #8 X 5/8" LG .....ocveoerveereeeeeeeeeeseeeieseseseeesesesssesseeseseesssssesssssessenee 5
83 | FIBEATGUZ | “J CLIP oo 1
84
85 | 10570-G12 | RIVET, 1/4" X 9/16" LG (ALUMINUM).......coorirvermremreemseeeseeeseeeeeeeaseeensenseene 4
86 | [MUS70-GIQ | RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ...ooovveoeeeeeeeeeeeeeeeeeeeseeenee 6
87 | mBa3/ETC PLASTIC DRIVE RIVET, 1/4" X 9/16" LG ....ooovveevreeereeereeeeeeeseesesesssessssnenes 2
88
89 | [@5IGUZ | REAR BUMPER (SHUTTLE 4, TE5 PDS) ....oivvoiveoeeeoeeeeseoeneeseseenesssessnese 1
90 | [I@56GUI | REAR BUMPER (SHUTTLE 6) (INCLUDES ITEM 91) ..oooovooreeeceeeeeeeeeneeenee. 1

Page C-9

Service Parts Manual



.?sku=70385G02
.?sku=00715G2
.?sku=71812G01
.?sku=71812G02
.?sku=71551G05
.?sku=71552G05
.?sku=16816G2
.?sku=16816G1
.?sku=71609G01
.?sku=10570G11
.?sku=71316G01
.?sku=71320G01
.?sku=71364G02
.?sku=10570G10
.?sku=18436G1
.?sku=71451G02
.?sku=71456-G01

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
91 | rmEErGoY STAY oo 4
92 | 71398-GO1 | BOLT, 1/4-20 X 1 1/4" LG (SHUTTLE 4 - QTY 4) (SHUTTLE 6 - QTY 2) ......... AR
93 | 00559-G8 WASHER, 5/16" (SHUTTLE 4 - QTY 4) (SHUTTLE 6 - QTY 2)...cvovvvrrrerrernnenn. AR
94 | [IESEGUL | BUMPER PLUG .....oovoeeeeceeeceeeeeeeeeeeeeee s 4
95 | DIUBBGOL | BOLT, 1/4 - 20 X 11/16" LG ooomveeeeeeeeeeeeeeceeesssesseeseseeesssesssssseesssssse s 2
96 | DIOAZGOY | J-TYPE NUT RETAINER, 1/4 - 20........oviimeoreeemeeoeeeoseeoeeeeeseeeeeesseeessenesenee 2
97
98 | 70939-G01 | REAR BUMPER (TES) .....evvuiveerceeeeresesesssssssesessssssssssesessssssessssessssssssssssnee 1
99 | DIU3TGOL | BOLT, 1/4 - 20 X 5/8" LG ..oreveeeeeeocreeeeeeeeeeeeeeeseeeseeeeeeeeseeesssesseseneesnessne s 4
100 | 00559-G8 WASHER, 5/16" .....veoveereeereseseseeeeesesseeseseeseeeesessssssesssesesesessss s esssansssenseaneens 4
101 | [ISIEGUL | BUMPER PLUG ....ooivieeceeeeceeeceeseees e eeese s 4
102 | 14601-G17 | RIVET, 3/16" X 9/16" LG (ALUMINUM) .......cvverereereeenseeseseeseees e 4
103
104
105 | [I63ZGUN | ROCKER PANEL (FRONT, DRIVER SIDE) .....oooivorreeeeeoeeeeeeesesssesesssrees oo 1
106 | [I63ZGU4 | ROCKER PANEL (FRONT, PASSENGER SIDE).......cooomvveerrieeeioenreereesesreensonn. 1
107 | [I6Z3G00 | ROCKER PANEL (REAR, DRIVER SIDE) .......coooivieeeeeeeseeeoseeeseeeseeeseeieneoone 1
108 | [IB43GU4 | ROCKER PANEL (REAR, PASSENGER SIDE).......ccoooiveereeeeeeeneeeseeeneeeennenne 1
109 | [IBALGUL | SILL PLATE (PASSENGER SIDE).......oiciiiceeeeeeiseeesssoesseesseiessseesessssessssssesons 1
110 | [IBALGUZ | SILL PLATE (DRIVER SIDE).......iooeeoseeoseeeceeessiessesseseesssesesessseesessssses oo 1
11 | [B705G] SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ...covooveeeeeeeeeeeeeeseeeeeeeeenn. 6
112 | P37Z6G4 SPACER, 5/16" ......oovveeeeeoeeeeeseeeseseseeeseee e esseeneeseeseesseeseeeeseseeses s 6
113 | pUBILGZ LOCK NUT, 1/4 = 20 w.coooeoeeooeeeeseeeeeeeeee e sesse e 6
114 | [50U58GH RIVET, 3/16" X 15/16" LG (ALUMINUM) ........cvvemreerreereeesseeseeeesessseeseen e 4
115
116
117 | [EIZEGUN | VERTICAL FRAME SUPPORT (PASSENGER SIDE).........oooooeeereeeseeeereenrenn. 1
118 | [EIZEGUZ | VERTICAL FRAME SUPPORT (DRIVER SIDE)........coooeveeeeeeceeessesesesreenronn. 1
119 | poAZr=cA4 BOLT, 3/8 - 16 X 1 1/2" LG (SHUTTLE 4) ....ooorvereeeeeeeeeeeeeeeeeeeeeeeeeen e 2
120 | pUZZ7CH BOLT, 3/8 - 16 X 1 3/4" LG (SHUTTLE 6) ....vooorveereeceeoneeeeeeseeeeeeeseesesesnesneeene 2

Service Parts Manual

Page C-10


.?sku=71457G01
.?sku=71455G01
.?sku=01038G01
.?sku=01042G01
.?sku=01039G01
.?sku=71514G01
.?sku=71642G01
.?sku=71642G02
.?sku=71643G01
.?sku=71643G02
.?sku=71641G01
.?sku=71641G02
.?sku=16705G1
.?sku=23726G4
.?sku=00891-G2
.?sku=15058G6
.?sku=74126G01
.?sku=74126G02
.?sku=00427G4
.?sku=00427G6

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
121 | pUSB0GY WASHER, B/8" .....oovveoveerceeeeeeseseeesies s esssessseeesee s s esese s ansss s 4
122 | [I098GH LOCK NUT, 318 = 16 +..ooooveoeeeeeeeeeeseeeeee e 2
123
124 | [BEIILGUL | SEAT BACK SUPPORT (SHUTTLE) w.ooooiveieeeceeeseieeeeeeeeesseeeseees e 2
125
126 | [OU3BZGUL | SPACER (TE5 & SHUTTLE 6) ....oooovooceeoeeeeeeeeeeeseeeeeeeeeeeesseeeesseesseeneesn oo 2
127 | DIOUEGUL | BOLT, 3/8 - 16 X 1 /4" LG wercveoeeeeeeoeeeeeseeesseses s sssses s 4
128 | pUZZEGH BOLT, 3/8 - 16 X 1" LG w..vvvoveeecverreeceeecveseeseesseeees s 2
129 | pUSBUGY WASHER, B/8" .....oovvooveereeeeeeeeseeeeseeesseeseeeesee e ssssees e eeesss s esse s enssaneens 4
130 | [CI098GH LOCK NUT, 318 = 16 w..ooooeeeeeeoeeoeeeeseeeeee e 2
131
132 | [BEIGUL | VALANCE PANEL w...ovvoieeeceeeeeeeeeeeseeeseseessseese s 1
133 | [E8IEGY RATCHET FASTENER, 1/4" X 3/4" LG w...oovvoeeeeeeeereeereeeeseeeeseeeseneseneseene 4
134
135 | BSZBEGUN | LABEL (SHUTTLE) cooivoeiieeceeeceeeceeeeseeeseessseesss s 2
136 | BSABUTGIZ | LABEL (B)..oireerveeceeeceeseceseceeseeseesseseesseses e sssssss s s ssss s 2
137 | BSZBUGIA | LABEL (4) .eoiooeieeeoceeeeeeoeeeeeeeeeeeeee oo ssee s 2
138 | [3330G00 | LABEL (PRECISION DRIVE™ SYSTEM) (TE5)....c.ivvereeeoreeeneeenseeneeeseeseneenne 2
139 | 12109-GO1 | LABEL (F-R).oooirveieeeoeeeeeeseieesessseessesesseessssssssessesssssssesesessssesssssess e ssssenones 1
140 | EBIIZGUL | LABEL (F-R) (EC) crvorcrerreeeceeeeeieeeeseseseseesseeesess s s 1
141
142 | [EIZ6GUN | FENDER SCUFFGUARD (DRIVER SIDE) (TE5) ...oooovvvoceeeceeeeoesseseeeneeeneonne 1
143 | [BIZ6GU4 | FENDER SCUFFGUARD (PASSENGER SIDE) (TE5)....c.rvireerrreerresesseseesann. 1
144 | [EBIEGZ RATCHET FASTENER, 1/4" X 3/4" LG w....ovvvoeveeeeeeeseeenseeesseeeseseseesssssessnese 8
145
146 | [AUBEGUL | HOLD DOWN BRACKET ....ooomeveieeoeeeeeseeeeeeeeeeeeeeeeeeeeeeesesee s 1
147 | [OIEZGOY | ADJUSTABLE BUMPER .....oooiooeeeeecieseeessieceeessees s 2
148 | [CIUZ7=GT LOCK NUT, 5/16 = 18 .oocvveecveeereerecseseeseesesenssessessseesesess s enssss s 4
149
150 | [AUBUGUL | CARGO DECK ....oovoocveoceeeceeeeeeeeeeeeeeeeeeeeeeee oo enee s 1

Page C-11

Service Parts Manual



.?sku=00560G1
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=74111G01
.?sku=70364G01
.?sku=01006G01
.?sku=00426G8
.?sku=00560G1
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=74149G01
.?sku=16816G2
.?sku=16816G2
.?sku=35434G01
.?sku=35430G13
.?sku=35430G14
.?sku=73330G01
.?sku=73317G01
.?sku=75126G01
.?sku=75126G02
.?sku=16816G2
.?sku=16816G2
.?sku=74086G01
.?sku=70113G01
.?sku=11027G1
.?sku=74080G01

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
151 | 23052-G1 NOISE SUPPRESSOR ......ooourverrreaereneseseseesssesssssssssseessssssessess s 1
152 | [AUBZGUL | STEEL DECK ..oooioeeceeoeeeeeeeeeeeeeeeeeeeseeeeeeese oo 1
153 | [AUIZGUL | CARGO BED MAT......oooioeoceeeceeeeeoeeeeeseeeeseee oo sesee e 1
154 | 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) w...corvvereeerereereeecreesreereene 8
155 | [Z390-G4 LOCK NUT, 1/4 = 20 w.oooeoeeooceoeeeeeeeeeeee e 8
156
157 | EBUBIGUL | LATCH oo 1
158 | MU570-GIO | RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ..oovvvevveereeeeeeeeeeeseseseeeseeesseone 3
159 | pUS59GA WASHER, #8........cocvooeeeoeeseeeeeeseeeeeeeseeesee e ees s essesssesese s enesensse s 1
160
161 | BAZBUGUZ | FRONT/REAR CARGO RACK .......cooiieoceeeeeeeeeosseesseoessessseess s ssesssessees s 2
162 | BAZBUGUL | SIDE CARGO RACK .......ooiiveeceeecveeseeeesoseseeesessseseseses s ess s 2
163 | 74079-GO1 | TAILGATE RETAINER BRACKET ......oooovvieeeeaeeeoseeeseeeseseseeeseenseeeseneseennons 2
164 | 00666-G6 SCREW, #10 - 12 X B/4" LG....veoeveoeeeeeeeoeeeeeeeeeeeseeeneeesseessseeee s 10
165
166 | [7838GY BUSHING <....ooocveeoeeoeeeseeeses e 4
167 | pUZA0G4 BOLT, 5/16 = 18 X 2 1/2" LG ..ovveoeveeeeeeseeoseeeseeeeeeeeeeeeseeeee e nse s 2
168 | 00559-G8 WASHER, 5/16" .....ovooveereereeeeeeeeeeeesesesesesesssesessssesseessssesessesssanesssesaseennses 2
169 | 11098-G6 LOCK NUT, 5/16 - 18 .oecvveecveerreercseseeseesesesssessesesseseses s snsss s 2
170
171 | [Z099GUN | LABEL (WARNING) (BED LATCH - SHUTTLE 4).....ovvoceeeceeceeeeceneeseeeeneoone 1
172 | [Z095GUN | LABEL (WARNING) (LOAD BED - SHUTTLE 4) ....oooveeceeoceeceeeeeeseeneeeneoone 1
173
174
175
176 | [U3IBLGUZ | FOOT REST ASSEMBLY (INCLUDES ITEMS 177 = 179) ..oovvoevereeeeeeeerennees 1
177 | [UB33GUT FOOT REST .ocoooovooeeeeseeceee e 1
178 | [U36ZGUT FLOOR MAT ....oooveoceeeeeeeeeeeee st 1
179 | 74129-G01 REFLECTOR ....coovooetereeeeseeoeseeeseeeeeee s asess e sessesesseenasnen 1
180 | [UBE3TY END CAP ..ot 2

Service Parts Manual

Page C-12



.?sku=74082G01
.?sku=74097G01
.?sku=14390G4
.?sku=74089G01
.?sku=10570G10
.?sku=00559G4
.?sku=34280G02
.?sku=34280G01
.?sku=17838G1
.?sku=00440G4
.?sku=74099G01
.?sku=74095G01
.?sku=70361G02
.?sku=70633G01
.?sku=70362G01
.?sku=19853G1

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
181 | [BEIBZGUL | LABEL (WARNING)....co.oveiceeeeeeeeeeeeseseseessesesse s 1
182 | [AU7ZGUL | LABEL (WARNING) (EC) ..oovvoeeeoeeoeeeeseeesseeeeeeseeeseseeeeessseseeseesseneseneeenseone 1
183
184 | pU769GZ CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG ..ovvooeeeeeeeeecesreeseeeeseeeee s 2
185 | pUSB0-GY WASHER, B/8" .....covveoeeereeeeeseseseessisesseesssess s sesessssssessnese s s e assssenseassens 2
186 | [IU9B-GYH LOCK NUT, 318 = 16 «...oooeeoeeeeeeoeeeeeeeeeeee e 2
187
188 | pUZZ7GH BOLT, 3/8 - 16 X 1 3/4" LG w..oorvvercreereseeeeseeeseeesssessseesseees s 2
189 | pUSBUGY WASHER, B/8" .....oovvooveereeeeeeeeseeeeseeesseeseeeesee e ssssees e eeesss s esse s enssaneens 4
190 | [CIO9BGH LOCK NUT, 318 = 16 w..ooooeeeeeeoeeoeeeeseeeeee e 2
191
192 | [UIEZGOL | ADJUSTABLE BUMPER .....oooioooeeeeciesesessieeceees e seeessesssees s 4
193 | [UZ7=GT LOCK NUT, 5/16 = 18 ..ocvveocveeeceerceeseeeeeseeeseeeseeeseeseeseessesee e enesss s 6

Page C-13 Service Parts Manual



.?sku=74132G01
.?sku=74074G01
.?sku=00769G2
.?sku=00560G1
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=00427G6
.?sku=00560G1
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=70113G01
.?sku=11027G1

BODY

Service Parts Manual Page C-14



BRAKES - HYDRAULIC

44
\9 (wﬂh%s)

43
(without lights)

1 - Includes ltems 2 - 4
16 - Includes Items 17 - 19
32 - Includes Items 33 - 35
37 - Includes ltems 38 - 40

Ref Brh 7-1

Page D-1 Service Parts Manual



BRAKES - HYDRAULIC

€6 - 88 swa}| sepnjou| - /8
9/ - ¥/ sSuwa)| sepnjou| - €2

c6 -

- |/ swa}| sepnjou -

I/ swa}] sepnjoul - 0L

3[0IYaA JO U0

)

Ref Brh 7-2

Page D-2

Service Parts Manual



BRAKES - HYDRAULIC

109 - Includes ltems 110 - 116

118

Ref Brh 7-3

Page D-3 Service Parts Manual



BRAKES - HYDRAULIC

HE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

\When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 [UB86-GUN | BRAKE PEDAL (INCLUDES ITEMS 2 - 4)....covoereeoceeeceeeeseeees e 1
2 70883-G01 PEDAL w..cooeeeeeeeeeeeeeeveee e 1
3 [0Z57-G0]] PAD ..o 1
4 [[6209-GT OVAL RIVET, 1/8" X 15/32" LG ...ooocveeeererereseseeesseesseeseesessssesesssssessnesenee 6
5
6 [OSBIGOL | FLANGED BUSHING .......oovveeeeceieeeeeeeeeeeeeseeeseeeeseeseeeee oo eneeee e 2
7 [OB76GUL | TORSION SPRING .....ooovvicveeceeseeeeeeseseseseses s sessssesesssesess e anss s 1
8
9 [058ZGUT | SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL).......ovveereeereeereeanee. 1
10 | pUBA3Ty WASHER, /8" .....oovvvoveereeeoeeeeseeeeseeesseeseseeseeeeseessssseesseeeseseesss e anssseneeaneens 1
11 | [CoIsGy LOCK NUT, B/8 = 16 w..ooooveeeeeeeceseeeseeeeeee e ssesesne s 1
12
13 | [OI3GO] | ADJUSTABLE RUBBER BUMPER .......ccooooioveeceeseeoeeeeseieseeeseeenseenseaesennonns 1
14 | COZEGa LOCK NUT, 5/16 = 18 ..ocvvoocveeeceereeeseeeeeseee s esseeseseesesess e enesse s 1
15
16 | BUZI5TH LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 17 - 19) .....ovvvecverereecrsnneenne. 1
17 | 30297-G8 THREADED ROD ......oovvooveieeeeseeeeeeeeeeee s enees s sessen s 1
18 | 10385-G4 CLEVIS YOKE ADJUSTABLE ......oovvoveereeeeeeoeseeeeseseeieeeeeeesees e 2
19 | pusazETa JAM NUT, 5/16 - 24....o.vooecveeereeereeeseeeeeeesees s aesses s eese s 2
20 | [OU3BETI CLEVIS PIN, 5/16" X 13/16" LG w...ooovveereeerreeeereeeseeeeeseesssssssseseesesssssssssssese 1
21 | [mO3BT3 COTTER PIN, 3/32" X 3/4" LG ....oooeveeeeeeeeeeeeeeeeeeeeees s 1
22
23 | FUAIEGOY | BRAKE BELLCRANK .......cooooiveeecseeeseoseeecseessesesseesssessseessessssessssasss s 1
24 | EUSBITGOL | FLANGED BUSHING ........oooveeeeceeceeeeeeeeeeeeseeesseesssesss s 2
25 | FOAIOGOY | BELLCRANK SHAFT ....oooiiiiieoeecoseeeeeeeeeeeseeee e sesese s sese e 1
26 | [Z305Ga RETAINING RING, 13/32" ID......ooveoeeeoeeeeeeeeeeeeeeeeseeeseees s 2
27 | U383 CLEVIS PIN, 5/16" X 13/16" LG w..ooovveereeercveeesseeeseeeesessssssssseseesesssssssssssese 1
28 | [MU3BTS3 COTTER PIN, 3/32" X 3/4" LG ..ooeverveeeeeoeeeesseeseeoeeseessssssssessessesssssssssss e 1
29
30

Service Parts Manual Page D-4


.?sku=70886G01
.?sku=70257G01
.?sku=16409G1
.?sku=70581G01
.?sku=70581G01
.?sku=70676G01
.?sku=70582G01
.?sku=00643G1
.?sku=11098G5
.?sku=70113G01
.?sku=11027G1
.?sku=30295G8
.?sku=00544G4
.?sku=10386G3
.?sku=10386G3
.?sku=10387G3
.?sku=10387G3
.?sku=70415G01
.?sku=70581G01
.?sku=70581G01
.?sku=70410G01
.?sku=12305G1
.?sku=10386G3
.?sku=10386G3
.?sku=10387G3
.?sku=10387G3

BRAKES - HYDRAULIC

HE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
\When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 28066-G02 MASTER CYLINDER REPAIR KIT (NOT SHOWN) ....ccutiiiiiiieiiiiaiiiiiiiieeeeeee e AR
32 [[0643-G03 MASTER CYLINDER SERVICE KIT (INCLUDES ITEMS 33 - 35) .....vvvvvveeennn. 1
33 * MASTER CYLINDER..... oottt e e e e e e e e eeeeeeaeees 1
34 BZ768-G1] BOOT oottt 1
35 pU675-G1) WASHER, 3/8" ..ot es e eeees e sae s 1
36
37 BUZ98-G2 PUSH ROD ASSEMBLY (INCLUDES ITEMS 38 - 40)......ccuutttiiiieiiniiiiiieeeeeeen. 1
38 BUZ93-GZ PUSH ROD, 3 1/8" LG ..ot saes s 1
39 EI508-G] CLEVIS YOKE ....ocvviiiiiesisissee ettt 1
40 p0524-Gg JAM NUT, 38 = 24 ..o 1
41
42 P6269-GUT | TEE BRANCH (MALE) ....oiieiieeiesceceeceecee st eseese e 1
43 EI503-G] PIPE PLUG ..ottt AR
44 EISTO-GT STOPLIGHT SWITCH (IF EQUIPPED WITH BRAKE LIGHTS) .....cccevvviiiiinnen, 1
45
46 puzz7-G4 BOLT, 3/8 = 16 X 1 1/2" LG .teeieiiieee ettt et e e 2
47 DU560-G1 WASHER, 3/8" .....ooviiiieeeeieeieie st 1
48 [[T098-G3 LOCK NUT, 3/8 = 16 ...oooveoeeerceacieese e ssss s 2
49
50 01020-G01 SCREW, 3/8 - 16 X 1" LG ... ittt ettt 1
51 pUS66-G1l LOCK WASHER, 3/8".......uuiuiiiiieeieiiiesie s s 1
52
53 [2443-G3 CLEVIS PIN, 5/16" X 1 " LG .utttiiiiiiiiie ettt ettt a et 1
54 [[U387-G3 COTTER PIN, 3/32" X 3/4" LG eeteeeiiiieee ettt 1
55
56 B37232-GU7 INVERTED FLARE FITTING .....coitiitiiiitiiiiiiie e e e e e e e e e e et eeee e eeeeeeeaeeeennenennns 1
57 EII0Z4-GT1 BRAKE LINE WITH NUTS, 60" LG ...euuiiiiieieieie e 1
58 [I845-GY INSULATED CABLE CLAMP, 3/8" .. ..ttt 1
59 pUIoo-GhH SELF THREADING SCREW, #10 X 3/4" LG..eovevieeie ettt eianeen e 1
60

Page D-5

Service Parts Manual



.?sku=70643G03
.?sku=32768G1
.?sku=00675G1
.?sku=30298G2
.?sku=30293G2
.?sku=21508G1
.?sku=00544G6
.?sku=26469G01
.?sku=21503G1
.?sku=21510G1
.?sku=00427G4
.?sku=00560G1
.?sku=11098G5
.?sku=00566G1
.?sku=14443G3
.?sku=10387G3
.?sku=33724G01
.?sku=21104G11
.?sku=11845G5
.?sku=00100G6

BRAKES - HYDRAULIC

HE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

\When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
61 | 73266-GOL | SPACER.......coiiicoeeceeeceeeeeeeeeeeessees s 1
62 | B353ATUN | HYDRAULIC HOSE - 10 1/2" LG ooorveoceeoeeeeeeeseeeeeeeeeeeseeeeeeeeeessese e 1
63 | [Z56-GY FLEX HOSE CLIP ......ooocveoeeeeeeeeeeeeeeeeee e 1
64 | 11098-G6 LOCK NUT, 5/16 - 18 .eocvveecveerceercseseeseesesesssesssssseessses s sssas s 1
65 | PIaGY BRAKE LINE WITH NUTS - 30" LG w...ooovvocveesreeseeeceeseeseessesees e 1
66 | PIIZ-GH BRAKE LINE WITH NUTS = 8" LG ....oooeeooeeeeeeeeeeeseeeseees e 1
67
68
69 | B37Z5GU4 | BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 71 - 92)......oovvvnnenn. 1
70 | B37Z5GUN | BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 71 - 92) ........... 1
71 | pIUSEGY TORQUE SPIDER ......ooomeveieeeeereoseeeessessssssessesssesessssess s s 1
72
73 | ozI=sod WHEEL CYLINDER REPAIR KIT (INCLUDES ITEMS 74 - 76) ........cocee...... 1
74 | pPIOBTGY WHEEL CYLINDER PISTON ......covvieeeneeeneeeseeoesieeseeseeeeeseseseessenee 2
75 | 21088-G1 HYDRAULIC CUP ... 2
76 | PIUBTGY SEAL oo 2
77
78 | pIO9EGY BLEEDER VALVE ........ovvoreeeeeeeeseeeseeeeseeeseeesseeeseessesssesess s anessnensn oo 1
79 | 21095-G1 LOWER SPRING ......cooovvemveeerieseesesesseseessseess s esssesssessssssessssess s 1
80 | EIUIEGH SHOE HOLD DOWN ......oovvoieeeneeeeeeeeeeeessesses s sesnssessse s 1
81 | EIOIrGa ADJUSTER .....oovooevoeeeeeeseeeseeoeeeeeseeees e eeeee e enee s 1
82 | EmUsGH DUST SHIELD ....ooooooveoeeeeeeeeeeeeeeeeseeeseee e eeseee e anes oo 1
83 | [UBZUGUL SPRING (YELLOW) ...ooveoeverceeeeeeseseesseesseeseesssseessssssnessssse s 1
84 | [UBEIGUYL SPRING (BLUE) w..ooovooeveoeeeeeeseseeesseeeseesseees s seessess s 1
85 | 33726-GO1 BRAKE SHOE .........covurveeeeeeeeeeeeeeseeeesese e seeeseeesess e s enes s 1
86
87 * PARKING BRAKE LEVER ASSEMBLY (INCLUDES ITEMS 88 - 92)........... 1
88 | [M3FEUGH CURVED LEVER.........ovieveeeteieesesesesssesseeessseesssesssesssesss s 1
89 | [3763TG1 SPRING WASHER ......o.ooomvverieeeeeseee s 1
90 | m=FEZCT CLEVIS PIN ..o 1

Service Parts Manual



.?sku=33534G01
.?sku=11456G1
.?sku=21104G9
.?sku=21104G6
.?sku=33725G02
.?sku=33725G01
.?sku=21086G1
.?sku=70771G01
.?sku=21087G1
.?sku=21089G1
.?sku=21094G1
.?sku=21096G1
.?sku=21097G1
.?sku=21908G1
.?sku=70670G01
.?sku=70669G01
.?sku=13460G1
.?sku=13463G1
.?sku=13462G1

BRAKES - HYDRAULIC

HE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
\When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
91 [3462-G1 CLEVIS PIN RETAINER ... o 1
92 EZ604-G1) STRAIGHT LEVER .....ooviiiiieicieieiie e s 2
93
94 [3268-G1 CLIP oottt 2
95 21559-G1 WIPER SEAL .o ettt e e b 1
96 33662-G01 STUD, 5/16 - 24 X 1 5/8" LG ..cueeieeieeiieeciee e ee e see st steeeste e eneee et nn e e 4
97 EI562-G) NUT, 5/16 = 24 ..ot 4
98
99 XXXXX-XX AXLE SHAFT (DRIVER SIDE) (SEE REAR AXLE SECTION FOR P/N)............ 1
100 XXXXX-XX AXLE SHAFT (PASSENGER SIDE) (SEE REAR AXLE SECTION FOR P/N)..| 1
101
102 XXXXX-XX BEARING RETAINER RING (SEE REAR AXLE SECTION FOR P/N)............... 1
103 XXXXX-XX WHEEL BEARING (SEE REAR AXLE SECTION FOR P/N) ......cccccvviiiriiieeeen, 1
104 XXXXX-XX INNER OIL SEAL (SEE REAR AXLE SECTION FOR P/N)..cccccovviiiiiiiiiiieneeenn, 1
105
106 | [7953-GZ BRAKE DRUM ......coocviaiiieieieeeesee et 2
107
108
109 [[0866-GUT SHIFT BRACKET AND SWITCH (INCLUDES ITEMS 110 - 116) .......ccevvvveeeeeen. 1
110 70821-G01 BRACKET ..ottt e e e e e e e e e e e e e e e aeeeeeanees 1
111 | [UBBI-GU LIMIT SWITCH oottt 1
112 | pUBA=-GZ SCREW, #6 - 32 X L L/4" LG ..ovoveeeeieieseeeese e 2
113 | pUS59-G3 WASHER, #6 .....ocvocvovceeeeiese e saeseesesses s s s sae s 2
114 | pUS6E5-G3 LOCK WASHER, #6 .....ccoovueierceceeeeeseesesieseesesesses s es s asassas s 2
115 | pUSZ==G3H NUT, #6 = 32...cueceieiecieeieesees ettt s 2
116 | [Z9IZGI FASTON TAB, 9/32" X 11/32" ...vvveiveeieieieeesseieseiesisssssss s 2
117
118 [(5791-G07 BRAKE LEVER WITH CABLE ......outeiet e 1
119 | FUIZEGUT | PULLY BRACKET ..ooociiieiiceceeceiie ettt s 2
120 | FUBALGUI | PULLY, 2" oot 1

Page D-7

Service Parts Manual



.?sku=13464G1
.?sku=22604G1
.?sku=13468G1
.?sku=21562G1
.?sku=17953G2
.?sku=70866G01
.?sku=70889G01
.?sku=00645G2
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=12914G1
.?sku=75791G02
.?sku=70926G01
.?sku=70841G01

BRAKES - HYDRAULIC

HE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

\When ordering parts, please specify the model and serial number of the product.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
121 | pP37Z6GY SPACER, B/4"......oooevooeeeoeeeeeveeeeseeese s 1
122 | pU439C4 BOLT, 5/16 = 18 X 1 1/2" LG ..oeveoeveereeeeeeeeeseeeeeeeseeeseeees s 1
123 | 11098-G6 LOCK NUT, 5/16 = 18 .eocvveocveerceerceeseeeeeseeeseeeseeeseeeseseesseees e eness s 1
124 | (223353 CLEVIS PIN, 5/16" X 1" ..oooovveoeeoeeseeeseeseeeesesesssesssessssssseessssesesesses s 1
125 | PIOZ6GUN | COTTER PIN, 1 3/16" coooooeoceeoceeeceeeeeeeeseessseeeees e 1
126
127 | EBUBZGUN | BRAKE CABLE EQUALIZER ......ooioooceeeeeeeeoeeceeesseeeeeeeses s 1
128 | EBUBIGUN | EQUALIZER BUMPER........coooecoeoeeeeeeeeeeessseesees e 2
129 | 70700-G12 | BRAKE CABLE .....oooivveeeeeeeeeeeeeoeseeeseeeeseeeeee s enese e eeesseensesaeseennnns 2
130 | [Z305GY RETAINING RING .....ooovveieeeeeeceseeeseeeeeee e 2
131 | 00963-G1 SPHERICAL NUT, 5/16 - 24 .......oevooeooeeeeeeeeseeseeeeevesssess s 1
132 | [CI098-GY LOCK NUT, 5/16 = 24 .oovoooeveoceeeeseeeeseeseeeseeee s sesesseses s essssess s 1
133 | pUazZrcy BOLT, 3/8 - 16 X 2" LG w..vvooveeoceeoeeeeseeeeeeeeeeeeseeeesseeee e sseeesee s 3
134 | pUSBUGY WASHER, B/8" .....oovvvoveeoeeeeoseeeseeeeeeeesseeseseesse e ssssees e seesss s s ansssenssaneens 4
135 | pUBYLGY LOCK NUT, 318 = 16 w..ooooeveeeeerceeeeseeeseeese e sseese s 3

Service Parts Manual

Page D-8


.?sku=23726G9
.?sku=00439G4
.?sku=14443G3
.?sku=01076G01
.?sku=28082G01
.?sku=28083G01
.?sku=12305G1
.?sku=11098G9
.?sku=00427G8
.?sku=00560G1
.?sku=00891G1

DIRECTION SELECTOR

1 - Includes ltems 2 - 26
2 - Includes ltems 3 - 5

25

For dash mounted
direction selector, see
ELECTRICAL SYSTEM

Ref Dsl 7

Page E-1 Service Parts Manual



DIRECTION SELECTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [U8B30-GUY | DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 26) ......co..oon...... 1
2 [Z651-G] CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 3 -5) .....covvvorreereanee. 1
3 P4920-G]] STOP oot 2
4 DU565-G7 LOCK WASHER, /4" .......oooveoeeeeeeeeeeeeeeeseeeeeeeseeeeees e 2
5 pUZTZ-GH BOLT, 1/4 = 20 X 3/4" LG ..ooovveoeeeeeeeeeeeeevoeeeeseeseeeensseeeseseeessessessennenns 2
6
7 [Z835-G1] CAM oo 1
8 pU565-GY LOCK WASHER, 5/16" .......coovveorereereseeeseeeeeseeeneseeseseeeesees s sessnseanneen 4
9 pU522-G3 NUT, 5/16 = 18.....oveeoeeoeeeeeeeoeeeeeseeeeseeseese e seeseesesess s ansesensseeseeneens 8
10
11 | BATETGUl SHAFT oo 1
12 | pUSBOGY WASHER, 3/8" .......ovoorvveeeeeeeeeeeeieessseeeseeesseess s eeesessnesseseseseseseseeese s 1
13 | pUs3ZTH NUT, 318 = 24 ..o eeee e 2
14 | pUBIZGO] SHIFT ARM...ooooooeoeeeeeeee oo 1
15 | pEZ75as3 BUSHING .......vvooecveeeeeeeeseeeeeeeeesessesesseesse e eese e 1
16 | [@390GY LOCK NUT, 3/8 = 24 ......ooovooeeeeeeeeeseeeeeeeeeeee e 1
17
18 | 10606-G2 MICRO SWITCH (HEAVY DUTY)....oovoioeemeeoeeeeseeeeeeeeeeeeseesese s 2
19 | [ZBUEGY SPACER ...ooveoeeoeeeeeeeeee oo s 4
20 | pUBAEGH SCREW, #6 - 32 X 1 3/4" LG ..oovveeereeeeeeeeeeeeeeeeeeeeeeseesesesseees s 4
21 | pUsE-G3 LOCK WASHER, #6 ........ooooovvveoeeeeieseeoeeeeeeeee oo eeeeeeeeeeseeses e 4
22 | posZ5GH NUT, #6 = 32...vvoooeeeeeeeeoeseeeeeeeeeeeeeseeeeesee e eeee e see e 4
23 | ME51EGH SCREW #6 - 32 X 1/4" LG (BRASS) .....cveoovverereeeseeeesseeseseesseeeeesesseesse 3
24 | M@EZETGY FASTON TAB ....oovvmoreeeeeeeeeeeeeeeeseeesveeeeese oo eesseeesseseess s enesee e 4
25 | 25974-G19 10 GA WIRE (RED 5") ...ovoeveoeeeseeeeeeeseeoeseees s eeseesseseseseees s eses e 1
26 | 25978-G234 18 GA WIRE (RED B") .....oooeveooeeeoeeoseeeseeoeseeesseeesseesesesesesss s assssneennnenns 1
27
28 | [MBE3BLGH PLATE w.ooooeveeoeeveoe e eeeeee e 1
29 | 00414-G8 SCREW, 1/4 = 20 X 1" LGorvoooveeeeeeeeeeeeeeeseeeeeeeseeeeeeees s eseese e 3
30 | pUSEIGY WASHER, 1/4" .....oooooeeeoeeeeoeeeeeeeeee e 4

Service Parts Manual Page E-2


.?sku=70830G01
.?sku=14651G1
.?sku=24940G1
.?sku=00565-G7
.?sku=00414G6
.?sku=12835G1
.?sku=00565G8
.?sku=00544G3
.?sku=34169G01
.?sku=00560G1
.?sku=00532G6
.?sku=70817G01
.?sku=22754G3
.?sku=14390G1
.?sku=12806G1
.?sku=00645G6
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=14628G1
.?sku=15461G1
.?sku=00559G7

DIRECTION SELECTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 | @393 LOCK NUT, 1/4 = 20 w.coooeoeeoeeeoeeeeeeeeeeee e 3
32
33 | [BZI0GOZ | REVERSE WARNING BUZZER........ooiooeoveeireeoseeeseeseeeesessssesessessesssssenesee 1
34 | pUBEEG3 SCREW, #6 - 32 X 1/2" LG.ooovooeeeeereeeeeeeeeeeesseesseesesees oo 2
35 | M@390-GY LOCK NUT, #6 = B2 w..coooeoeeeoeceeesseeseeoeese e 2
36
37 | BEIBBGOL | SHIFTER HANDLE ...oooioooieeececeeeeeeeeeeee s 1
38 | [MUBTGY SHIFT KNOB .....ooveoeeeeseeeees e eses s sse s 1
39 | FUBZEGTI | SHAFT oo 1
40 | p5BEBAGI BEARING, DU ........ooviomeeeieeeseoesseeeseeeseee e neees s e 1
41 | pUSBUGH WASHER, B/8" ......ovoeveereereeseeeseesseesesessseesssssss s as s 2
42 | 70825-GOL1 | SHIFT ARM ....oooiiiioeoceeoeceoeeseeeessesssesseesseessseesess s seses s s 1
43 | BEZ753G3 BUSHING ... seeeee e 1
44 | [M@E390G] LOCK NUT, 318 = 24 w..oooooooeeoeeeeeeeeeeeeee oo 1
45
46 | FOBIEGUT | SHIFT LINK .oovoooiceoeeeiceeeceeeceeseeseesesesesesseesss s eesse s 1
47 | FOBIEGUT | TRUNNION ...oooiioiiceiseeeeceeeseeeeeeeseeeeseees e esseees e 1
48 | pOSTIGZ WASHER, 5/16" .....cvooveereeeeeeeeseeeeseeesseeseseeseeeesssssssseessseesesesssssssesssansssenesaneens 1
49 | [MU3BTG3 COTTER PIN, 3/32" X B/4" LG ..oovvorveeeeereseeeeseeesesesesssesssss s s 1

Page E-3 Service Parts Manual



.?sku=14390G4
.?sku=73290G02
.?sku=00645G4
.?sku=14390G9
.?sku=34168G01
.?sku=11989G1
.?sku=70824G01
.?sku=25664G2
.?sku=00560G1
.?sku=22754G3
.?sku=14390G1
.?sku=70816G01
.?sku=70815G01
.?sku=00571G2
.?sku=10387G3

DIRECTION SELECTOR

Service Parts Manual Page E-4



ELECTRICAL SYSTEM

1 - Includes ltems 2 - 11
3 - Includes ltems 4 - 11

. / p 707‘, ,

24

Ref Ele 7-1

Page F-1 Service Parts Manual



ELECTRICAL SYSTEM

PDS MODELS ONLY

RED GRN/BLK

— 40 - Includes ltems 41 - 43 —

STATE OF CHARGE METER AND KEY SWITCH PDS MODELS ONLY:
DASH MOUNTED DIRECTION SELECTOR,
STATE OF CHARGE METER AND KEY SWITCH

Ref Ele 7-2

Service Parts Manual Page F-2



ELECTRICAL SYSTEM

BLU/WHT

FLOOR MOUNTED HORN BUTTON

COLUMN MOUNTED HORN BUTTON

]
.Q
=
-
(6]
i

Front of Vehicle

o/

AL

Ref Ele 7-3

Service Parts Manual

Page F-3



ELECTRICAL SYSTEM

Ref Ele 7-4

HEADLIGHT

Driver Side

Service Parts Manual

Page F-4



ELECTRICAL SYSTEM

Rear Fender

TURN SIGNAL

RefEle 7-5

Page F-5 Service Parts Manual



ELECTRICAL SYSTEM

HOUR METER

93 - Includes ltems 94 - 98

Solenoid

Ref Ele 7-6

Service Parts Manual Page F-6



ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 73311-G0* | CHARGER HARNESS / RECEPTACLE (INCLUDES ITEMS 2 - 11)......oon..n... 1
2 73312-GO* CHARGER HARNESS........ooomireeiseeeeeoeseeeeseseesseeesseenseessse e 1
3 [3051-G30 CHARGER HARNESS RECEPTACLE (INCLUDES ITEMS 4 - 11) ............. 1
4 73051-G22 RECEPTACLE BOTTOM w...ooovoiciecveeeeeeseeseeessseessieesees e 1
5 73051-G21 RECEPTACLE COVER ........ovvoeeeeeeeeeseioeeseeseeessseesse oo 1
6 [3051-G0Y SCREW, #10 - 32 X 1/2" LG ..eooveoeeeoereeeeeeeeeeeeeeeeeeeeseeeeeesee s 2
7 [3051-G0Y SCREW, #6 - 32 X 1 3/4" LG..ooovoocreereeeeeeesesesesseessesssiesesese s 3
8 [305-GI] LOCK NUT, #6 = B2 w...ooovoocveoceeeseesseeeesessseseeessseesse s 3
9 73051-G28 REED SWITCH, ENCAPSULATED............ovveeeoeeeereeeeneeoeseeseeeeseeeenenes 1
10 | 73051-G23 FEMALE CONTACT ..o eess s 1
11 | EBLGA FEMALE CONTACT, INSULATED ......oorvvomeveereeeeseseseesseeseeseseesseeneens 1
12 | [IOSEGUL | RIVET, 316" X 1" LG woooveeeceeeceeoeeeeeeeeeeeeeesee s 4
13
14 | PEU7IGUY | 4 GA WIRE (BLK 95") (DIRECTION SELECTOR - MOTOR: B - S1) ................. 1
15 | P5U7IGU7 | 4 GA WIRE (BLK 90") (DIRECTION SELECTOR - MOTOR: D - S2).................. 1
16 | E5U7IGUY | 4 GA WIRE (BLK 88") (ESC - MOTOR: A2 - A2) ....oooeveeeeeoeeoeeeeseeeseeesseen oo 1
17 | EBO7IGIT | 4 GA WIRE (BLK 92 1/2") (ESC - MOTOR: Bt = AL) coooooeeeoeeeeseeseeevenone 1
18 | pUSE7GH LOCK WASHER, 5/16" ......ovoorveeerreeereeseeeseeesseesesoeseeeseeessseeseseeses s 8
19 | pUs3Z53 NUT, 5/16 = 18 ...oooveoeceeoceeeeeeseeeees s 8
20 | 27B27-GO* | CLAMP ..o 1
21 | MUS70GIN | RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) c..covvoeveoceeeeeeneeeeeeeeeesee e 1
22
23 | XXXXX-G* | 6 VOLT BATTERY ..ooooorveecrerceereeseeeseeseseessssesseesssssssas s seesssessssessssesss e 8
24 | FUUZEGOY | BATTERY RETAINER ......cooooiiioecsiemeieemseoecseesssesseeseseesssess s sssesessseessse s 1
25 | FUTZIGOL | HOLD DOWN BOLT ....oooioiiveeceeoeeeeeeeeeeeeeeeeseeeseeeseeeaseeeseseesesessesssssnnsenesne 2
26 | MOZ7Ga LOCK NUT, 5/16 = 18 ..ocvveocveerceerceeseeeeeseeeseeeseeenseesesessseeee e enesse s 6
27 | [FU3BETGOT | HOLD DOWN BOLT ....ooooooveeeceeecseeeseseeesessesseessseessses s sesesesessessss e 4
28 | 70387-G01 | BATTERY RETAINER ......cooooivieeesemeeeemseseeseessesesseessseesssesssessssssssasseesssssssene 2
29
30 | PBIZZGAY | 6 GAWIRE (BLK B") ..ooooooeoeeeeeeceeeeeeseeeeeeeeseseeeeeseeeeessseeseseseeessseneseseseneseee 4

Page F-7

Service Parts Manual



.?sku=73051G30
.?sku=73051G08
.?sku=73051G09
.?sku=73051G10
.?sku=73051G24
.?sku=71055G01
.?sku=25971G08
.?sku=25971G07
.?sku=25971G09
.?sku=25971G10
.?sku=00567G8
.?sku=00532G3
.?sku=10570G11
.?sku=70045G01
.?sku=70121G01
.?sku=11027G1
.?sku=70386G01
.?sku=25972G40

ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 | p3%3UGH 6 GA WIRE (BLK 21") w...ooooooooeeeseeeeeeeee oo 2
32 | mmBIEcy 6 GA WIRE (BLK 8 1/2") .....oooveoeeeeeeeeeeeeeeeeeeeseeeeeeee s 1
33 | po70ZG3 NUT, 5/16 = 18 ....ooveooeveoeeeeeeeeeeeeeseeseseeeee e ees e ansen e 16
34
35
36 | 73030-G02 | CONSOLE INSERT PLATE.......coootiieeemeeemeeeoseeeseeesseesseiessssessessssessssesnssssesene 1
37 | [IIZZTUZ | LABEL, CONSOLE INSERT PLATE (WITHOUT LIGHTS) .cooooivverrieseereeanee. 1
38 | 71129-G01 | LABEL, CONSOLE INSERT PLATE (WITH LIGHTS)....o.covveerrercrereereesieeereane. 1
39 | 33623-G02 | RIVET, /16" X 3/8" LG w.ooorveeeeeoceeeeeeseeoseeeeseeeseeeeeeeeeeeessesssessssessessne e 2
40 | [M7EZIGa IGNITION SWITCH KIT (INCLUDES ITEMS 41 - 43) ..o 1
41 | [@BBUZG] IGNITION SWITCH (WITHOUT LIGHTS, STANDARD KEY).......co.erveencns 1
42 | pUSEBGH LOCK WASHER, B/4" ......oovvoreveerreieereesesesseeesssssseesssssssssssssssssse s 1
43 | 17137-G1 FACE NUT w.coooeoeeeeeeee e 1
44 | [7955GI IGNITION SWITCH (WITHOUT LIGHTS, NON-STANDARD KEY) .......ccooooec..n. 1
45 | [@BUZ7GH IGNITION SWITCH (WITHOUT LIGHTS, INDIVIDUALLY KEYED).................... 1
46 | B3IBITGUY | IGNITION SWITCH (WITH LIGHTS, STANDARD KEY) ......oorvverrrrrrercrsnnrennee. 1
47 | B3BITEGOZ | IGNITION SWITCH (WITH LIGHTS, NON-STANDARD KEY).......ccooooorveerrerne, 1
48 | 33639-G03 | IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED)......cco.ccovveerrern, 1
49 | FUBZBGUY | WIRE HARNESS (KEY SWITCH)...oooivveoeeeerseseeeeeseseesseesseessseeeseessessssesseee 1
50 | [M7BI8GH WIRE TIE wovoovooeeeeesooceeesseeseeesse s eesss s s e s 6
51
52 | B3B36-GU3 | STATE OF CHARGE METER ....ooooiveeeeeoceeoeseeeseeoeeeeoeeseeeseseseesseesse s 1
53 | EEIZBGTA | 18 GAWIRE (RED B").....ooocveeeceeeceerereseeoseessesseesssesssesssessessssessssessssesss s 1
54 | [ZUIBGUZ | WIRE HARNESS (STATE OF CHARGE METER) ....c..ovvoorverreeereessesesesese. 1
55
56 | EZ67AGl FUSE BLOCK .......voooveoeeeeeeeeeeeoeseseses e s enss e e ssesae s sessensssnnes 1
57 | 71010-GO1 | RIVET, 5/32" X 3/8" LG w.oooeverrereereeeeeesreseseessesesseesesesssssssssssseesssssssssessssesssnee 2
58 | MB39ZGH FUSE, 15 AMP .......oorvocveeeeeoeeeeeeseeseses s s s seses s 3
59 | F3073GO0Y | WIRE HARNESS (ACCESSORY)....oomioeoceeioreeseeneseeeseiesessesesssssnssesessneseee 1
60

Service Parts Manual

Page F-8



.?sku=23540G1
.?sku=11893G1
.?sku=00702G2
.?sku=71123G02
.?sku=17421G1
.?sku=18602G1
.?sku=00568G6
.?sku=17955G1
.?sku=18027G1
.?sku=33639G01
.?sku=33639G02
.?sku=70828G01
.?sku=17618G1
.?sku=33636G03
.?sku=25978G74
.?sku=74018G02
.?sku=22674G1
.?sku=18392G1
.?sku=73073G01

ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
61 | 28363-GOL | HORN SWITCH.....ooiieocveeeeeoeeeeeeeseseeeeee s 1
62 | [@BULCH RIVET, 3/16" X 7/16" LG (ALUMINUM) ..........ovveemreerrereeeeeeseeeeeseee s 2
63 | POJEIGY STEERING COLUMN COVER........oovoreeemeeeeseeeseeieeeesseeeeseseeseesesee e 1
64 | BZBEUGY HORN ......oooveorveoeeee e oeese s se s 1
65
66 | [AZ36G0N | HEADLIGHT MOUNT BRACKET (PASSENGER SIDE)........ccooemrrereeesreerneennn. 1
67 | [ZZ36GU4 | HEADLIGHT MOUNT BRACKET (DRIVER SIDE) .......ccooevveerrerreeereeeseeeneeone. 1
68 | pUZIZTH BOLT, 1/4 - 20 X 3/8" LG ..oovoeerveeereereeeeseeeseeesseseesssesesesessssses s esssess s 2
69 | [MUZ7G2 LOCK NUT, 1/4 = 20 oo 2
70 | [A0ULGOY | HEADLIGHT AND TURN SIGNAL LIGHT BAR ....ooovveoeieeeeneeeneeeeeeeseenen. 1
71 | pomIEGH SCREW, 1/4 - 20 X 3/8" LG.oovevoreeoeeeeeeeeeeeeeesseesseesesessssssssssssessesess s 4
72 | XXXXX-XX | SEE BODY SECTION
73
74 | [EOUZTGOY | HEADLIGHT BULB ....oooooeoeeeoeceeeeeeeeeceeeeesee e 2
75 | [EOUSGOY | MARKER LIGHT BULB ......oooorvieeceeeeeceeeeeeeeesesssessess s 2
76 | [BOUEGUL | TURN SIGNAL BULB........oooecveeeeeoereeeeeseeeseeesseesseesseees e 2
77
78 | 22260-G2 TAILLIGHT ASSEMBLY .....oooieoeeeeeeeseeeseeeseeee s eesess e eeess s seseeeesneseneees 2
79 | [EBTITTOY | BEZEL (DRIVER SIDE)......iicieieeeeeeeeeceeeeeeiseeesessssssessessessssessssesssseesssssssee 1
80 | FZBTITUZ | BEZEL (PASSENGER SIDE) .....ciiieeeoieeeoeeeseseeesseesseeeseesseessessssesssssssssesee 1
81 | M@BULGIN | RIVET, 3/16" X 9/16" LG (ALUMINUM) ........covvveereereeeseeeseeeseeeeeeeseeesseseeeee 4
82 | EIBEATGUZ | "3 CLIP oo 8
83 | [I@Z5GUI | COUNTERSUNK SCREW, #3 - 18 X 3/4" LG wovoovveecreeseeenreeeseseseneiseese. 8
84
85 | EI75I=Gh TAILLIGHT BULB ..o 2
86
87 | mrBErGa TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 88)......... 1
88 | EIBZUGH TURN SIGNAL FLASHER .......oocvooeveeeeieeeeseeeeseessssssesessss s 1
89 | BZ3UrG3 FLEX LOOM, 3/8" X 8" LG w...oovvooeeereeeeeeeeeeeeseeseseseesneseseeessesese s 1
90 | IEEGI WIRE TIE w.ooovooeeeoeeeoeeeeeeeeeee s eoees e enes e 2

Page F-9

Service Parts Manual



.?sku=14601G8
.?sku=20961G3
.?sku=32860G1
.?sku=74236G01
.?sku=74236G02
.?sku=00414G6
.?sku=11027G2
.?sku=74001G01
.?sku=00114G6
.?sku=74004G01
.?sku=74005G01
.?sku=74006G01
.?sku=74371G01
.?sku=74371G02
.?sku=14601G11
.?sku=71364G02
.?sku=71425G01
.?sku=21759G1
.?sku=17867G1
.?sku=21640G1
.?sku=32307G3
.?sku=17618G1

ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
91 | pUIEEG3 STEERING COLUMN COVER .......oveoeeemeeeesreeseeosseessseeesseseseeseseessses s 1
92
93 | [EIIZGUY | HOUR METER KIT (INCLUDES ITEMS 94 - 98) ......ocoeoveeeeereeceeesreneeseeneane. 1
% | pEBrEGa HOUR METER ASSEMBLY .......oovvemereneeeeeesesseeeseeeeeseesssess s s 1
95 | 74019-GO1 HOUR METER BRACKET .....coooivieeeeneieneeessesesseesesessseess s 1
9% | pUIEUG3 SCREW, #10 - 24 X 1/2" LG ..ooveoeeeeeeeeeneeeeeessesseeeees e 2
97 | 11098-G7 LOCK NUT, #10 = 24 ...cooooeveeoeeeeeeeeeeseseeeeesseesseesese e 2
98 | EIrcs WIRE HARNESS (HOUR METER)........ovvvmrveeeereeceeeesessseessiessesssseseesenenes 1
99
100
101 | 7318GY HORN SWITCH......ooorvoocveeeieoceeesseesseeeese e 1
102 | [7318GZ HORN SWITCH CAP AND NUT .....oovvorvereeeoceeeeeseseeeseees s 1
103 | E70BBGUL | HORN SWITCH BOOT ..o.oooveaeioeeoeeeeeeeseeseeeseeeeeeesessesans s snsesnees 1
104 | 19233-G1 HORN SWITCH LABEL .......ooovvoveeeeeeeeeeeeeeeeseseseeeseees s 1
105 | IOS5GON | RIVET, B/16" X 1" LG coocveoeeeoeceeeeeeseeeseeeeeessseeses e nesesne e 2
106
107
108 | [F3030-GUH | CONSOLE INSERT PLATE ....ciiveieeeeeeceoeseeeseesseessessesesseesseessesssseeessasssnsesnees 1
109 | [Z320GUN | LABEL, DIRECTION SELECTOR AND STATE OF CHARGE METER ............ 1
110 | [Z3ZZTUN | LABEL, LIGHTS, DIRECTION SELECTOR & STATE OF CHARGE METER..... 1
111 | FZ3Z3G00 | DIRECTION SELECTOR SWITCH .....ooooiiiceeceeeeseseeseeeeeeeeeessesee s 1
112 | 33638-G05 | STATE OF CHARGE METER (VERTICAL) w...oovvoreeceeceeeeeemeeeseeseeeeeeseisneennees 1
113 | 33623-G02 | RIVET, 3/16" X 3/8" LG w.uverrveeceerceecioeeseseseeesesssesssesssssssssseesssssse s 2
114
115 | F33ZZG0T | HARNESS (CONTROL) .....oovveveeceieeeeceeseees s 1
116
117 | [BZITGUZ | BUZZER oo 1
118 | [IOZSGUL | RIVET, 5/32" X B/4" LG weorvooeveoeeerceoeseeeeeseseseesesesssesssesesssssessesess s 2

Service Parts Manual

Page F-10


.?sku=20965G3
.?sku=75113G06
.?sku=21573G1
.?sku=00150G4
.?sku=75117G04
.?sku=17318G1
.?sku=17318G2
.?sku=27068G01
.?sku=71055G01
.?sku=73030G06
.?sku=74320G01
.?sku=74322G01
.?sku=74323G01
.?sku=73334G01
.?sku=73290G02
.?sku=71045G01

ELECTRONIC SPEED CONTROL

1 - Includes Items 2 - 24
From Control Harness 17 - Includes Items 18 - 21

To
Batteries

lil

\ P
To P
Accelerator \\

Harness

0— Q@ @ ‘\

Y

To 12

Page G-1 Service Parts Manual



ELECTRONIC SPEED CONTROL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 73068-G05 | ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 24)...... 1
2 [3225-GU] CONTROLLER MOUNT w.....ooriteeireeeeeeeseeeeeeseeeseees e 1
3 32617-G1 TRIM cooeeeee oo 1
4
5 [3233G01 ELECTRONIC SPEED CONTROLLER .......c.oovveererereeseeees oo 1
6 pU414-GY BOLT, 1/4 - 20 X 5/8" LG...ovveoveeeeeereeeseeeseeessseeeesssesesessseeensesenseeeseaneens 4
7 pUS59-G1 WASHER, 1/4" .......ooooeveeereeeseoeesessses s esees s eess s 4
8 [[I0Z7-G3 LOCK NUT, 1/4 = 20 ..ooooveoceeeeeeeeeeeeeeeeseee e 4
9 [[3071-G0Y WIRE HARNESS (CONTROL) w....oovvomvieeeeeeeeeeeeeeseeeeeeeseeesesees e 1
10 | pB97ZGB83 6 GA WIRE (BLK 9") (CONTROLLER B+ - SOL ) ..o, 1
11 | pPsu7ZGsg 6 GA WIRE (BLK 19") (CONTROLLER A2 - DIRECTION SELECTOR A)..| 1
12 | peurZGeg 6 GA WIRE (BLK 26") (CONTROLLER M- - DIRECTION SELECTOR C)..| 1
13 | 00438-G6 BOLT, 5/16 = 18 X B/4" LG..ooooveoeeeeeeeeseeeseeeseeesseeeseesseeessssssesssseesseaneen 4
14 | COZEGa FLANGED NUT, 5/16 - 18.....ccvvoreeoreeoeeeoeeeeseeseeeeseeesesessensessseeeneesnneenne 4
15
16 | (322960l SOLENOID BRACKET ....ocovomeeereeeereoeeseeessesesesssessessseesees s 1
17 | B3LEC00 48 VOLT SOLENOID (INCLUDES ITEMS 18 - 21) .....ooocveeeeeeeeeerereennes 1
18 * LOCK WASHER, #10 .........vvoorveereeeseeoeseeesseeessesesessesssssssssseseanesnneenn 2
19 * NUT, #10 - B2 oo 2
20 * LOCK WASHER, 5/16 ........cvvoeeverceeerreeseseesssessesssseessssasseses e 2
21 * JAM NUT, 5/16 = 24 ... 2
22 | BU3E3GH DIODE ... eeeeeeeeeeeeeeeee e s e 1
23 | pI7eaGa RESISTOR ......covuoeveireeeeseeeeseessesesessseesssss s s sesesssesess e es s 1
24 | mozZrs3 LOCK NUT, 1/4 = 20 ..oooovooceeeeeeoeeeeeeeeeseees s 2
25
26 | 25971-G06 | 4 GA WIRE (BLK 59 1/2") (SOL - BATTERY +) ...ooorvercriesioessisssisssenssensso. 1
27 | 25971-G05 | 4 GA WIRE (BLK 56") (CONTROLLER B- - BATTERY =) ....ovvveorverrreecrennenne. 1
28 | [MIBa5GH INSULATED CABLE CLAMP, 1" .....oooooeveoeeeeceoeeeseseeeseees s 1
29 | posEEGY WASHER, 1/4" ......ooooeeeoeeeeeeeeeeeeeeeee e 3
30 | [Z390G3 LOCK NUT, 1/4 = 20 oo 3

Service Parts Manual


.?sku=73225G01
.?sku=73233G01
.?sku=00414G5
.?sku=00559G7
.?sku=00559G7
.?sku=11027G2
.?sku=11027G2
.?sku=73071G05
.?sku=25972G83
.?sku=25972G80
.?sku=25972G84
.?sku=11027G1
.?sku=73229G01
.?sku=73231G01
.?sku=30353G1
.?sku=21764G1
.?sku=11027G2
.?sku=11027G2
.?sku=11845G6
.?sku=00559G7
.?sku=00559G7
.?sku=14390G4

ELECTRONIC SPEED CONTROL - PDS

#10 Black #4 Black
23, 24 o 21,22 16 From Motor A1

RefEsp 7

From Motor F2
14 (Power Harness) / / (Power Harness)
#4 Black
( - \ ! From Motor A2
4 ) e e e e e e (Power Harness)
I I I/I/I/II #18 Yellow
/v . From J1 Pin 5
(Control Harness)
? |4§1 S B!JLJ16P 17
= rom in
B ~§?-‘l (Control Harness)
9,10
7,8,12
i J 6
‘\\ ‘ #18 Red
‘\ ') From Tow
=== %witch a%d
Il\Il F1 (& everse Buzzer
= / ~ . (Control Harness)
l\l\l\l\\l\\|| )
A 41 j #10 White
rom Charger
~ \ — Receptacle
\_\ \
Speed S 27
peed Sensor
(- Harness
26 #4 Black
From Charger
Charger Receptacle (Charger Harness Power Harness
Harness ) #4 Black
#18 Red/White
18 From Tow Switch From Battery (-)
Control Harness) #4 Black (Power Harness
e o Ignition Interlock F,gom Mator Al
%\ (Charger Receptacle) (Power Harness)
19

CONT (Contac Not Close),

X (Auxiliary),
HPDtNgnPdID able) HW (Hardware). TS
M- (Cor ontrolio), VDG (Vais irg

Throttle Sensor),
VDD (Power Supply Fault)

P ty
TOW/MAINTENANCE s

e to the vehicle
fore retuming the vehicle to service

Page G-3

Service Parts Manual




ELECTRONIC SPEED CONTROL - PDS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 [3338G01 | ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 16)...... 1
2 [3351-G0] CONTROLLER MOUNT w.....ooriteeireeeeeeeseeeeeeseeeseees e 1
3
4 [3098-GUT ELECTRONIC SPEED CONTROLLER .......c.oovveererereeseeees oo 1
5
6 3231601 48 VOLT SOLENOID (INCLUDES ITEMS 7 - 10) w..ooooveeeeoeeeeeseeeeseneeee 1
7 * LOCK WASHER, #10 .........ovooveeeeeeeessesessesseesseeessssessesssesss e 2
8 * NUT, #10 - B2 oo ssss s 2
9 * LOCK WASHER, 5/16" ........ocvveereeereeeseeeessesseeeseseeseeeeseseseeseesesnesenenes 2
10 * JAM NUT, 5/16 = 24 ... 2
11
12 | [ZEIEGY FASTON TAB ....ooovoometeeeeeemeesesssesseeesessssees s sssss s s ese s 2
13
14 | COZES3 LOCK NUT, 1/4 = 20 ...eoceoeeeeeeeeeeeeeeeeeseee oo 6
15
16 | P5I7ZG83 6 GA WIRE (BLK 9") ...c.ooooveeoeeoeeeecveeeseeesaeees e seensses s 1
17
18 | [3U53GUN | DOUBLE TUBE CLAMP........iooeeeeeeeeeeeeeeeeeeeeeesseeseeseeee e enessneseneeone 1
19 | mUZrs3 LOCK NUT, 1/4 = 20 w.ooocveoeoeeeoeseeeeseeeeee e ese s 4
20
21 | F3ZIEGOT | BOLT, BMM X I6MM LG.....ooooeeoceeoeeeeeeeeeeoeseeeseeeeeeeesseesseeeesesensesnessen e 3
22 | DOYIBGOL | LOCK WASHER, 5/16"......c.oveoeeeoeeeeeeeeoeeeeeseeeseeeseeeeeeseeseessseeesssssseneeenesee 3
23 | [F33FEGOT | BOLT, BMM X 1 X 12MM LG w.ooooreoeeeeeeceioeseeecseeeeseesseessesese s 2
24 | POIIZGOZ | LOCK WASHER, 1/4"......ooooereeeeeeceeeeseoessesssesesseesssesseessesesss s 2
25
26 | F333FTOL | CONTROL HARNESS .....oovvoorveereeoseeeeeeeseeesseeseseeseesseees e e ssnesee 1
27 | 25971-G06 | 4 GA WIRE (BLK 59 1/2") (SOL - BATTERY #) ...oooiiiriiieineieneioseisns e 1
28 | [33E7GOL | TOW-MAINTENANCE SWITCH.....oovecoeoeeoeeeeeseseseeeeseessseesesessssss s 1
29 | FIOZEGOT | RIVET, 5/32" X 34" LG wooooevooeeeeeeeeeeeeeeeeeeeeseeeseeeeeeeeeeeesssesesessenessenssnesee 2
30 | F3398GUY | DIAGNOSTIC LABEL (FAULT CODE) ......ovoreeeceeeeeeeeeeeeeeeseeeeseeesseeseeseseeee 1

Service Parts Manual Page G-4


.?sku=73348G01
.?sku=73351G01
.?sku=73098G01
.?sku=73231G01
.?sku=12914G1
.?sku=11027G2
.?sku=11027G2
.?sku=25972G83
.?sku=73053G01
.?sku=11027G2
.?sku=11027G2
.?sku=73296G01
.?sku=00993G01
.?sku=73346G01
.?sku=00993G02
.?sku=73334G01
.?sku=73347G01
.?sku=71045G01
.?sku=73398G01

FRONT SUSPENSION/STEERING

&
T @:;\/L
<, &S A
s — N
*Truck 40 \\\/// )
Yo Madeis .
Only  42* \/<
Front of Vehicle Part of
41*
Frame

*NOTE: Tie Rod Not
Shown for
Clarity

3 - Includes Items 4 -10

7 - Includes ltem 8

14 - Includes ltems 5 - 10, 15
18 - Includes Items 19 - 25

22 - Includes Item 23

29 - Includes Items 20 - 25, 30

Ref Fss 1-1

Page H-1 Service Parts Manual



FRONT SUSPENSION/STEERING

t 109

Front of Vehicle 113 116

56 - Includes Items 57 - 68
64 - Includes Items 65 - 68
81 - Includes ltems 82 - 84
86 - Includes ltems 87 - 89
100 - Includes Items 101, 102
119 - Includes ltems 120 - 124

Ref Fss 1-2

Service Parts Manual Page H-2



FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 70963-GO1 | FRONT AXLE .......oooooocveoceooeceoesseesesesesessesss s sseas s 1
2
3 [092Z-GUT | SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 - 10).......oomveemeeeeeeeeeeeseeesseeeesseesseessssesee e aneseneeeee 1
4 [092Z-G03 SPINDLE ASSEMBLY (PASSENGER SIDE).........ccoooevereeerreeereisesenesonn. 1
5 P5146-G]) GREASE SEAL .....oovooevooeeeeeeeeeeeseseeeeseees e eesse e anss s 1
6 BUBIZ-G]] ROLLER BEARING AND RACE ASSEMBLY .........covvuerriereisresseeeneesneens 2
7 [0895-GUT WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8) ..... 1
8 [[I86Z-GT LUG BOLT, 1/2 - 20 X 1 3/16" LG..oeveeeeerrreeeeeeeseseeeeneees s 4
9 12093-G1 CASTELLATED NUT, 1= 14 ..o 1
10 | po7I8=y COTTER PIN, 5/32" X 1 3/8" LG w..ooveoeveeeeeeeeeeeeeeeeeeeeeeneeeeeeeeeeeee e 1
11 | [ZuIrsy SPINDLE CAP......oooevoeeeeeeveeseeeeeseee s sses s eee s esssas e 2
12
13
14 | 70673-GO1 | SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 5 - 10, 15)......curveeeeeoeeesessseseessesesseenseesesesneseesssssneseneeene 1
15 | 70673-G02 SPINDLE ASSEMBLY (DRIVER SIDE) ........covooevverrveeereenesessseesesessenesne 1
16
17
18 | [F0YZ3GUN | SPINDLE AND HUB ASSEMBLY, 5 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 19 = 25).....ccorveoeeeeeeeeeeoseeeeeeeeeeseeesseessseeee e aneseneeeee 1
19 | [O9EZG0Ul SPINDLE ASSEMBLY (PASSENGER SIDE).........ccooooeveereremrreeereesssensonn. 1
20 | MZU9ZGa GREASE SEAL.....oo.oooeveoeeeeseeesssoesseeeseeessseessssse s ssssasss s 1
21 | BUBIZGA ROLLER BEARING AND RACE ASSEMBLY ..........ovvoerveresseeereesneesnenns 2
22 | porrZGuy WHEEL HUB ASSEMBLY WITH RACES, 5 LUG (INCLUDES ITEM 23) ...| 1
23 | 30143-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGu..oveveereeeereeeseeeeeseeseeeneees s 5
24 | 12093-G1 CASTELLATED NUT, 1= 14 1. 1
25 | po79BTGH COTTER PIN, 5/32" X 1 3/4" LG ...ooveoeveeeeeeeeeeeeeeeeeeveeeseeeeeseseseen e 1
26
27
28

Page H-3

Service Parts Manual



.?sku=70942G01
.?sku=70942G02
.?sku=70942G02
.?sku=25146G1
.?sku=50892G1
.?sku=50892G1
.?sku=70895G01
.?sku=19862G1
.?sku=00798G8
.?sku=00798G8
.?sku=12091G2
.?sku=70943G01
.?sku=70942G02
.?sku=70942G02
.?sku=12092G1
.?sku=50892G1
.?sku=50892G1
.?sku=70772G01
.?sku=00798G8
.?sku=00798G8

FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

29 | FU797=GUI | SPINDLE AND HUB ASSEMBLY, 5 LUG (DRIVER SIDE)

(INCLUDES ITEMS 20 - 25, 30).......cvvemrvermreeoeeennseesssessssesseeessssssssessssssesssseee 1
30 | 70673-G02 SPINDLE ASSEMBLY (DRIVER SIDE) ........oovrveereeeeeeeeneeoeseeseeeeseesene 1
31
32
33 | pUZ07GH BOLT, 1/2 - 13 X 68" LG w..vvooveeoeeeeeeemeeeseeeeeeeeseeessseese e 2
34 | pUsBU-G3 WASHER, 1/2" .....oooooveeeeeeeee s eseses e ee s enesaneens 4
35 | FOZZEGOT | KING PIN TUBE ....oorveoceeecveoceeeeseeeseessseessees e sseesesesesees e 2
36 | FU752GUY | THRUST WASHER, 1" (STAINLESS STEEL).....vveeeeeceeeseeeneeeeseseseseseneee. 2
37 | [MZ390-GH LOCK NUT, 1/2 = 13 oo 2
38
39
40 | 70928-GO1 | SHOCK ABSORBER........cccommiierereeeseseesseesseosesssssesssesessssssesssasseessssnesennnes 2
41 | [FUOS0GOY | SHOCK ABSORBER BOOT ....oooooeeeoceeeseeeseeeeeeeeeeeeeeseseseseseseesseeneeeneseennes 2
42 | BIS3TGI WIRE TIE woooovoooeeoeeeeoeeeeeeeeeeee s eesees s s e eneeans s ereeaneens 4
43 | [MUE35GI SHOCK ABSORBER WASHER .........cvoeoreeeeseseeeessiesseessssesssesesssessssenesenee 8
44 | [MUIZEGT RUBBER BUSHING .........oovveamveeeeeosseeeese e sssssessese s 8
45 | pUS3ZGH NUT, B/8 = 24 w...ooovoeeeeeeeeeee e 4
46
47
48 | 70990-G02 | LEAF SPRING (SEE PART NUMBER ON SPRING) ......ccooorvrerrrerrreerrenerennnns 2
49 | 70989-G02 | LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING)............... 2
50 | FOUIEZGOZ | SPRING PLATE w..oooooooceeooeeeeeeoeeseeseeeeeeeeeoeeseseeoe e ens s anssensseesenee 4
51 | pUgE3G3 BOLT, 7/16 - 14 X 1 1/2" LG coorveocveeereeeeeeeeeeseeseeeseses e sss s 4
52 | pO73EGa LOCK NUT, 7/16 = 14 cooovoeceoeeeeeeeeeeeeseeeseeese s 11
53 | [pU463-GH BOLT, 7/16 = 14 X 1 3/8" LG ..ooveoeveeeeeeeeeeeeeeeeeeeeee oo 7
54
55
56 | [FUJ6AGO] | RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 57 - 68)............... 1
57 | pUBYAGOY RACK EXTENSION ......oovoevioeeeeeeeseeeeseeeeseees s 1

Service Parts Manual



.?sku=70797G01
.?sku=00407G6
.?sku=00560G3
.?sku=70745G01
.?sku=70754G01
.?sku=14390G6
.?sku=70509G01
.?sku=31539G1
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=70163G02
.?sku=00463G4
.?sku=00734G1
.?sku=00463G6
.?sku=70964G01
.?sku=70694G01

FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
58 * JAM NUT, 12 = 20u..ceoecvoocooeceeeeeeeeeees e 1
59 | [FOSBLGOY RACK BOOT ......oovooeeeeeeeeeeeeeeeeeseeeseeeeseee e seseeseese e en e anen s 1
60 | M[2ZT6-GZ WIRE TIE oooooeooeeeeeeeeeeseeee oo esss s 1
61 | [I39TGY CLAMP, 1 13/16 = 2 3/8".....ooooeeorveeevoeeeeeeeeeeeeeseeeseees s 1
62
63 | [FUB38-GOY PINION SEAL w...oovoorveeeeeeeeeeeeeeeeeseeeesese e esseeeneeseess e s esesanes oo 1
64 | [UBISGUI RACK BALL JOINT (INCLUDES ITEMS 65 - 68) ..........coocoorreerrererrererrerennens 1
65 | BUBALGY RUBBER BOOT ....oovuocvioceeieeessesessssessssesssessesessesssssssses s 1
66 | B0Z09-GZ CASTELLATED NUT, 7/16 - 20 .....oorveoeeoreeeeeeeeeeeeeeeseeseeeseeeesseeeseneone 1
67 | [MO3B7GZ COTTER PIN, 3/32" X 1" LG ..oveoveereeeeeereeseeesseseeesesseesseansessess e 1
68 | [U38ITGI GREASE FITTING, STRAIGHT ..o 1
69
70 | poZBECH BOLT, 7/16 = 14 X 2 3/8" LG ..oeoeoeveeveeeeeeeeeeeeeeeeseee e 2
71 | DIOBBGOL | BOLT, 7/16 - 14 X 3 1/2" LG coooveoeeoeeeeeeeeeeeeeveeeeseeeees s 1
72 | OBBZTGUZ | SPACER......oocooeceoeceeeeeeeees e 2
73 | FUBEZGUT | SPACER (SHORT) ...oomiiieceeeeieeeeiessieseeeessesssesesse s 1
74 | pOS3ZGY NUT, 7/16 = 14 ..ooooooeeeeeeeeeeeeeee oo 1
75 | poOSBUGZ FLAT WASHER, 7/16" ......ooovoorveoreeoeeeeeeee e 4
76 | pOr3EGy LOCK NUT, 7/16 = 14 cooovoeoceoeeoeeseeeeeeseee e 3
77
78
79 | FOBUZGOL | STEERING SHAFT ...oooiooieeececeeeeeeseeoeseeeeeeeeeesee e seesesesees e 1
80
81 | 70758-G03 | STEERING COLUMN KIT INCLUDES ITEMS 82 - 84) .......ovvverrererreacrernrrenne. 1
82 | [UBIUGOY STEERING COLUMN ......ooooiveomeeeeeeeeeeseeeseeeseee s eseses e 1
83 | PBEEIGUY STEERING COLUMN BUSHING.........oouoveeereceereeeseee e, 1
84 | pIUZZGUL SCREW, #6 - 20 X 5/16" LG w...ooovverveecreresseeseeesseeeseessesesessssessssses s 1
85
86 | [OU758G04 | STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 87 - 89) .......ccoovveen.ne. 1
87 70610-G02 STEERING COLUMN ....oooveoeeeceeceeeeeeseeses e 1

Page H-5

Service Parts Manual



.?sku=70961G01
.?sku=12416G2
.?sku=11391G8
.?sku=70638G01
.?sku=70695G01
.?sku=50641G1
.?sku=50209G2
.?sku=10387G2
.?sku=10389G3
.?sku=00464G6
.?sku=01068G01
.?sku=70667G02
.?sku=70667G03
.?sku=00532G7
.?sku=00560G2
.?sku=00734G1
.?sku=70607G01
.?sku=70610G01
.?sku=28569G01
.?sku=01022G01
.?sku=70758G04

FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
88 | pBEEIGUY STEERING COLUMN BUSHING.........oveerveerineresesesseeseseesse s 1
89 | prIoZZGUL SCREW, #6 - 20 X 5/16" LG w...eooveecveeceeeseeeneeeeeeeeeeeseeseseesseeesssesse s 1
90
91
92 | DIOUBTGOT | BOLT, 3/8- 16 X 1 1/4" LG ooouveoreeoceeoeeeeeeeeeeseeeeeesesss e 4
93 | pUBTIGH LOCK WASHER, 3/8".......cvvuoveeeeeeeseeeeseeeseeieseeeeeeseeseesssessesese e s 4
94
95
96 | FOTIZTCOT | COVER ..o 1
97 | FIUS5GOT | RIVET, 3/16" X 1" LG (ALUMINUM) ........oooveereereeeeeeeeeeeseeeeeeseee e 1
08
99
100 | [USBUGUN | INTERMEDIATE SHAFT (INCLUDES ITEMS 101, 102)......vvoeceeeeeseeeeeeneenn. 1
101 | pIOS5-GOT BOLT, M8 X 1.25 - 05.......oovveoeeereeeseeeseeesseeesseeeseesseseeseseess s esesanesesnensnnenns 2
102 | pUSE5-GH LOCK WASHER, 5/16" ......ooooveereererressseessesesesssessssesssssssssssessssassesnssenns 2
103
104
105 | FO7BLGUN | RETAINING RING (INTERNAL) ...oovoiieeeoeeceeeeeseeeseeeesee s s 1
106 | [UBBBGUL | RETAINING RING (EXTERNAL)....ooivveerreerrseceeeesseesseeeeseessseessssesssesssesseesseons 1
107 | [EIIZGT BALL BEARING ....coovomvieceeeeceeesseeeeseesesee s essssssssa s ssess s 1
108 | [EOUBBZGUL | WAVE WASHER. .......ooociveeeeeeeeoeeeeeseeeeseeeeeee e enese e sosess e 1
109 | 71146-G01 | STEERING WHEEL .......ovuoiveoceeoceeeseeeeeeeeeeeeeeses s seeeeseeess e 1
110 | [IEZGOY | STEERING WHEEL COVER ....ooocvooiveeceieceeoeeseeseseeesesesessssessoess s 1
111 | [IOZZGUL | LABEL (E-Z-GO) .eoevooeeeeeeeoeeeeeeeesseoesseesseesssseesessssesessesesessssssssess s 1
112 | 74405-GO1 | LABEL (CUSHMAN).......ooveimeeeceeeeeeeeeeeeeeeesseeseeesseeeeeeeeee s sesssenee s 1
113 | [IZEBTUL | STEERING WHEEL .....oooveoceeoceeeeeeeeeeeeeee oo 1
114 | [IGE0GUL | CLIPBOARD.........ooooecveeeeeeeeeoeeeeeeseeeseseseee s esse s 1
115 | [IZEFGUL | HUB COVER ....oiiieeeeceeeeeesees e 1
116 | [Z390-GZ LOCK NUT, 5/8 = 18 w...ooocveoeeeereeoeseeeeeeeeeee e 1
117

Service Parts Manual Page H-6


.?sku=28569G01
.?sku=01022G01
.?sku=01006G01
.?sku=00879G1
.?sku=70997G01
.?sku=71055G01
.?sku=70580G01
.?sku=01055G01
.?sku=00565G8
.?sku=70751G01
.?sku=70888G01
.?sku=15112G1
.?sku=70887G01
.?sku=71147G01
.?sku=71047G01
.?sku=71948G01
.?sku=71950G01
.?sku=71949G01
.?sku=14390G2

FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

118

119 | EUB76GUZ | TIE ROD ASSEMBLY (INCLUDES ITEMS 120 - 124) .......oovvvrreereeereereennens 1
120 | [UBI7-GUZ THREADED ROD (24" LG)....voovveeeeeeeeeseeeseeieseeeseeessssnseessseesesseesseesee 1
121 | [U90ZGOT TIE ROD END (LEFT HAND THREADS) .........oovvenrvesreenseeseseseseseienee 1
122 | pIOEY-GUT JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS).........ccoocorreerreeereenes 1
123 | [0I0ZG0Z TIE ROD END (RIGHT HAND THREADS).........oooveeeeeseeeeseeeseeeneeneeee 1
124 | pIUBY-GUZ JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) ......co.oorveerrererrennes 1
125 | pU73EGY LOCK NUT, 7/16 = 14 cooovoooceeeeeeeeeeeeeeseeeseee s 2

Page H-7

Service Parts Manual



.?sku=70876G02
.?sku=70897G02
.?sku=70902G01
.?sku=01069G01
.?sku=70902G02
.?sku=01069G02
.?sku=00734G1

FRONT SUSPENSION/STEERING

Notes:

Service Parts Manual Page H-8



ELECTRIC MOTOR

1 - Includes ltems 2 - 11
14 - Includes Items 15 - 28

PDS ONLY

Ref Mtr7

Page J-1 Service Parts Manual



ELECTRIC MOTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 [3T2ZGU4 | MOTOR, FLEET SPEED, NON-VENTED (INCLUDES ITEMS 2 - 11) ............... 1
2 [3120-G0] ARMATURE .....ooooorvvreeeseseeeeeeeeesesees o aeeeee e eesees e e ese s 1
3 [3120-G03 BRUSH SPRING.......ooorveoeeeeseseeeseseseseeseeesseeeseeeeeseeeseess s anesessensn oo 4
4 [3120GIY BRUSH PLATE AND BOX ........oorvuimrrriemeeeeeeessesessessesesssesssesssssssessess oo 1
5 [3120GZ BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) ..............cocoorvenn. 1
6 [3120-G07 BEARING ......covvtoveoneeeeeeeeeeeeeeseseeeeseeeseseesesesseeseeseese e anes oo 1
7 [3120GUY SNAP RING ....oooveocveeeveeeeeeeees e 1
8 [3120-G0Y COVER PLATE AND SCREW. .......coooovvoeeeeseeenseesseeesessseesssessas s 1
9 [3120-G0Y COVER COMMUTATOR END ......oovvomveoreeeneeeseeeseeeeeeseee e 1
10 | EZUGIg CAP oot 1
11 73120-G29 FRAME AND FIELD COIL (INCLUDES HARDWARE)..........ccoo.orvrrrrrrrrenn. 1
12
13
14 | [3Z9LGU4 | MOTOR (SEPARATELY EXCITED) (PDS) (INCLUDES ITEMS 15 - 28)............ 1
15 | 73120-G32 ARMATURE ......oooovviarveasseeessosesesesees s ees s aess s ss s 1
16 | 73120-G35 BRUSH SPRING.......cooorvearreaeiesesessseessseesssessesessseeesssssesss s 8
17 | EIZG33 BRUSH ....oovvtovcoeveeseeeeeeeeeeeee oo eeseee s enes e 8
18 | EIZUG3[ BRUSH BOX......covoorreoeeeseeeesseosessseseeseseesesessseessessesssesesss s ssesanessnensnnenns 1
19 | EZUG3] BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) .............cocooonvenn. 1
20 | BIZUGOY BEARING ......oovvooeveoeeeeeseeeeseeessese s s eesssse s essesesse s es s 1
21 | 3IZUGUY SNAP RING .....ooveoeveeeeeeeeeeeeeseees e eeeeees e sessee e 1
22 | EIZG HEADBAND .......covvorveereeeeeeeeeeseeeseeeeseee s s s s 1
23 | 73120-G33 FRAME AND FIELD COIL (INCLUDES HARDWARE)..........cco..orvvrrrerrrenn. 1
24 | [BIZ0G3Y COVER COMMUTATOR END .......ovvorveoreeeneeenseessseesessseessse s 1
25 | r332BGOL MAGNET .......oovvoieeoeeeeseeeeeeees s ee e ense e eneeen s 1
26 | pIO37-G0Z SCREW, #10 = 32 X 1/2" LG w.vooeveeeeeeeeeeeeeeeeeeseeeseees e 1
27 | EZIrGo RETAINING RING......ooorveierereseeeseeeseesesesseessessseesesss s 2
28 | 332G SPEED SENSOR........oovveeveareeeesesssseesssesseeessssesssssssesssssssesssee s 1

Service Parts Manual

Page J-2



.?sku=73124G02
.?sku=73120G01
.?sku=73120G03
.?sku=73120G15
.?sku=73120G25
.?sku=73120G07
.?sku=73120G07
.?sku=73120G06
.?sku=73120G06
.?sku=73120-G09
.?sku=73120G08
.?sku=73120G16
.?sku=73291G04
.?sku=73120G34
.?sku=73120G36
.?sku=73120G37
.?sku=73120G07
.?sku=73120G07
.?sku=73120G06
.?sku=73120G06
.?sku=73120G39
.?sku=73120G38
.?sku=73328G01
.?sku=01037G02
.?sku=73277G01
.?sku=73327G01

REAR AXLE - HYDRAULIC

NOTE: Apply a light coat of moly grease
to male spline before assembly.
Reference item 10

Front of Vehicle

1 - Includes Items 3 - 8
2 - Includes ltems 3 - 8

Axle Tube

Brake
Mechanism

Ref Rax 7

Page K-1 Service Parts Manual




REAR AXLE - HYDRAULIC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 73504-G02 | REAR AXLE AND BRAKE ASSEMBLY (INCLUDES ITEMS 3 - 8)......cc..ccoeo..... 1
2 [3504G03 | REAR AXLE AND BRAKE ASSEMBLY, PDS (INCLUDES ITEMS 3 - 8)........... 1
3 AXLE SHAFT (DRIVER SIDE).........orvieeeeeeeseeeeseeeseeoeeeeeesseseesseseeneeaneeas 1
4 AXLE SHAFT (PASSENGER SIDE) .......ovvurveoereeceeeeseseoeeseessesssseenesenenes 1
5 g8776-GUT DIFFERENTIAL COVER.........cvuerveerressesesesesseessseeesesssess s 1
6 g86I0-GUT FILL/ICHECK PLUG WITH O-RING .......ooooveoeeereeeeeeeeeesseses s 1
7 [5558-G1) BOLT, 5/16 - 18 X B/4" LG..ooooveocreecreseeeeseeeeiessseesssesssessesssessssssesesnssenns 10
8 [3050-GUT VENT w.coooeooeeeeeee e 1
9
10 | 28095-GO1 | MOLY LUBE, 2 OZ ..orvoieeeeeeeeeeeeeeeeeeeeeeeeseeeeeees e seseeee e AR
11 | pEZIGy BUMPER SPLINE ......ooovvorvieeeeosseesseeseseseseessiesssessssssssss s 1
12
13 | por9rsy BOLT, 1/4 - 20 X L 1/4" LG ovoooveeoeeoeeeeeeeeeeeeeeeeeeeeeeeeeseees e 3
14 | pUSE5GY LOCK WASHER, 1/4" ......cvvoeveieeeeeeeeeeeeeseeeeeeeeeeeeeeses s enee oo 3
15 | ETBZZTGUA | CABLE CLAMP ..o 1
16 | pUS59GY WASHER, 1/4" .....oooooeveoeeeeeeeoeeseee s es s 3
17
18 | 14585-G1 INNER OIL SEAL ...covooveeeeeeeeoseeseeeeeeseee s eseeesesee e sss s 2
19 | [3U8EGY WHEEL BEARING ASSEMBLY ......ooovomveereeecreesseseeseesssesesesssssssessssessesnssens 2
20 | 14584-G1 BEARING RETAINER RING .......oovvomerereeeereosseesseesseseseessssss s esssees s 2

Service Parts Manual Page K-2



.?sku=73504G03
.?sku=28776G01
.?sku=28610G01
.?sku=15558G1
.?sku=73050G01
.?sku=24261G1
.?sku=00797G2
.?sku=00565-G7
.?sku=27327G02
.?sku=00559G7
.?sku=13084G1

REAR SUSPENSION

RefRsp 7

Service Parts Manual

Page L-1



REAR SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 [BZO7GUY | LEAF SPRING......oooeiveeceeeeeeeeeceeeeeesseeeesesesees s 2
2 [BZITTTOL | PLATE oo 2
3 BU553-G]] ‘U BOLT, 3/8 - 16 X 2 1/8" X 5" LG w.vvooeveeereeeeeeeeesseeeesseeeseseese s 4
4 DUS60-GT WASHER, /8" .......vvooveeoeeereeseecseesseeseseses s ssssssessesessasssse s 8
5 [I098-GY LOCK NUT, B/8 = 16 w..ooooveeeveeeeeeeeeseeeeee e 8
6
7 [OZITGOY | FLANGED BUSHING .......oocvveeceeeceeeeseeseseseeesseesseeessee s 4
8 [AI58-G] SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG .....oooeveeeresereereeseeeseseesesesssseessnes 2
9 [ZZ62G] LOCK NUT, 318 = 16 w...oooeeoeeeoeeoeeeeseeeeee e esenseseese e 2
10
11 | [OZILGUL | FLANGED BUSHING ...ooovtoeeececeeeeeseeceeeeesee s esseee s 8
12 | EOZBIGUZ | SPACER ......oiooceeeceeeeeeeeeeee e eee s 4
13 | EOZIOGOT | SHACKLE PLATE ...oooovoreeeceeeeeeeeeeeeeeseeeeseee oo 4
14 | poazea BOLT, 3/8 - 16 X 3 1/2" LG ovooovveocveeeeeeeee e 4
15 | [CIU98GY LOCK NUT, B/8 = 16 w..ooooveoeoeeceeeeeeeseeeeeeeeseeeeseeses s sseseese s 4
16
17 | 70469-GO1 | SHOCK ABSORBER..........ccooomreeeeeeeeessesiossesssseassiessesesesssseesesesssesesssessnseons 2
18 | [UZ7ZTUL | SPACER, SHOCK ABSORBER ........ooooiveeceeeeeeeeeeseeeseeeseeeeseesseseseeesseensenne 2
19 | pUSEUGY WASHER, 1/2" ....ocooooeveoeeeeeeeseesee s 2
20 | pUSSIGH LOCK NUT, 1/2 = 13 oo 2
21 | MOIEGH RUBBER BUSHING .........oovioireeieeeeseeeeee e s ensesese e 4
22 | mOa35Ga WASHER, SHOCK ABSORBER ...........crvvireereeeseseseeesseeseeeseesssesssesesesnnses 4
23 | pUs3ZGH NUT, B/8 = 24 w...oooeeeeeevoeeeoeseeees e 2

Service Parts Manual

Page L-2


.?sku=74207G01
.?sku=73217G01
.?sku=30553G1
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=70291G01
.?sku=70291G01
.?sku=14158G1
.?sku=12262G1
.?sku=70291G01
.?sku=70291G01
.?sku=70289G02
.?sku=70290G01
.?sku=00429G4
.?sku=11098G5
.?sku=11098G5
.?sku=70472G01
.?sku=00560G3
.?sku=00551G1
.?sku=10194G1
.?sku=10435G1
.?sku=00532G6

SEATING

TES

Driver Side

Service Parts Manual




SEATING

Ref Sea 7-2

Page M-2

Service Parts Manual



SEATING

TES5
54 - Includes Items 55 - 58

SHUTTLE

41 - Includes Items 42 - 48

Y

Ref Sea 7-3

Page M-3 Service Parts Manual



SEATING

Ref Sea 7-4

SHUTTLE 6

61 - Includes ltems 62 - 73
64 - Includes Items 65 - 71

Service Parts Manual

Page M-4



SEATING
HE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

\When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 70836-G00* SEAT POD ...ttt e 1
2 CIBIEGUI | PLUG, 1 1/8" ..ottt 1
3 [IOS5GUL | RIVET, 3/16" X 1" LG .oovveieeieeicieiesieise et 3
4 [I5ITGUT | VENT PLUG ...ouviieieceese ettt 4
5 BZ8U5-GH TRIM, BLACK ..ottt 1
6 27731-G01 NS I o OSSR 1
7
8 00439-G8 BOLT, 5/16 - 18 X 2" LG .utitttieiieiie e ettt ettt e e e e et e e 3
9 pU675-G1 WASHER, 1 1/4" X 3/8" .....voivieeieieeieieeeeiesiesae s 3
10 [IBB3GUL | RUBBER WASHER, 5/8" ....ocoiiiiiiiiaiiiiiesieie i 3
11 E3776-GY SPACER, 3/4"......ooeeeeeeeeeeeeee oot 3
12 11098-G6 LOCK NUT, 5/16 = 18 ...ttt ettt ee e e e 3
13
14 [UBZOGUI | SEAT BACK SUPPORT ....coiiiiiiieiieicicee st 1
15 pU976-Gog SCREW, 5/16 - 18 X 3/4" LG...uutiiiiiiieeeeee ettt 2
16 11098-G6 LOCK NUT, 5/16 = 18 ...ttt e et ae e e e e 2
17 pUZ27-G3 BOLT, 3/8 = 16 X 2" LG ..o s 2
18 pU675-G1 WASHER, 1 1/4" X B/8" .....vevieieeeeieieeieeiesiesae s 2
19 E3776-G4 SPACER, 5/16"........couceeeeeeieeeeeiee e es st 2
20 M5717-GY ACORN NUT, 3/8 = 16 ...oovovereciericieeeecesee e ess s, 2
21
22 71751-G** SEAT BACK ASSEMBLY ..ottt ettt s e e e n e e 1
23 FIB3ZGUT | HAND GRIP ..ot 1
24 [TZ0ZGUOZ | BOLT, 1/4 - 20 X 2" LG cooveeeeeeeeeieeeeeeeee et 4
25
26 70845-G01 CONSOLE COVER (WITHOUT DIRECTION SELECTOR)....ccvvvvveeeeeiiiniiennnn, 1
27 70845-G02 CONSOLE COVER (WITH DIRECTION SELECTOR) .....cuvvviiiiiiiieeiieiiiiiieeeen, 1
28 [[08246-GUT SEAL (DIRECTION SELECTOR)....ccoiiiiiititiiite ettt 1
29 70847-G01 SEAL (BRAKE LEVER) ...ttt e e e e e eae s 1
30

Page M-5

Service Parts Manual



.?sku=71316G01
.?sku=71055G01
.?sku=71599G01
.?sku=32805G6
.?sku=00675G1
.?sku=00675G1
.?sku=71883G01
.?sku=23726G9
.?sku=70820G01
.?sku=00976G06
.?sku=00427G8
.?sku=00675G1
.?sku=00675G1
.?sku=23726G4
.?sku=15717G5
.?sku=71632G01
.?sku=71204G02
.?sku=70846G01

SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 | 70853-G** | SEAT BOTTOM (SHUTTLE) ...oooirieireeceeeceeeseeeessseeessssesseesseesssessssess s 2
32 | 70835-G** | SEAT BOTTOM (TES)...omiioeeomeeeomeeeseeeeeeessesseeeseeesseessseessesessessssesssssnseesesee 2
33 | 708B4-GOL | T KNOB ...cooocveeieeeceeeeeeeeeeeeeeeeseeee s eeese e eese s 6
34
35
36
37 | TLA751-G** | SEAT BACK .eoooeoeeeeceeeeeeeceieceeeseeesseee e 1
38 | 00414-G8 BOLT, 1/4 - 20 X 1" LG wevveoveeecveeseeemeeecseeeseeesseees s 4
39 | pUSE5GA LOCK WASHER, 1/4" ......cvvoeveieeeeeeeeeeeeseeeeeeeeeeeseesees s sseansennseeee 4
40
41 | 71611-G* SEAT BOTTOM (INCLUDES ITEMS 42 - 48) (SHUTTLE 4 & 6) ......cooervernane.. 1
42 | [IEIOGUY SEAT HINGE ...ooovooeveeeeceeeeeeesseee s ss e 2
43 | pO7Z0-GUY SCREW, #12 - 14 X 1" LG cooooveoeveeeeeeeeeeeeeeeeoeseeeseees oo 6
44 | [FIOIZGUY FRONT EDGE TRIM.....ooovorviireeoseeereeieeeeeeeeesseseeseses e aneeensseeeeeneens 1
45 | [IEUSGUY BACK EDGE TRIM ......oovvieveoeieneeeeeseeseseseeesseeesseesesesssees s 1
46 | [I7ULGUY HIP RESTRAINT (PASSENGER SIDE) ....o..oooverreeceeeeseessesesesesesseensenne 1
47 | [IT0ZGUY HIP RESTRAINT (DRIVER SIDE) .......ovvurveeioieeeeeseeeseeeesseessessseessesneno 1
48 | 71204-G01 BOLT, 1/4 - 20 X 7/8" LG.oovvooveereeeeeeeeeeeseeeseeeeeeeeeseeesee s s 8
49
50 | FZIB7GUY | SEAT BACK SUPPORT (TES) ...oiiceeoceeeeeieiseesosssesssssssessessssessssessssessssssesnee 2
51 | DIOUBGOL | BOLT, 3/8 - 16 X 1 1/4" LG (TE5) cooorveeeeeeeeeemeeemeeeeseeseeeseseseeseesessesesesssnesen 4
52
53 | 71651-G** | SEAT BOTTOM (TES)...omoivoemeeeseeeereeeeeeessessssesssssssessssssssssesessssessssssssenssnee 1
54 | [I625=GU] | HAND HOLD KIT (INCLUDES ITEMS 55 - 58) ......oovveereerrerrreeeresnsessssenesane. 1
55 | [IB76-G0Y HIP RESTRAINT, REAR SEAT (DRIVER SIDE) w.....ovoovveeriineeeseesseeenoenne 1
56 | [IB76-G0Z HIP RESTRAINT, REAR SEAT (PASSENGER SIDE).......ccocovvvoreeereeneenn. 1
57 | pUBEIGA WASHER, 1/4" ......oovooeveesveeeeseeeesessses s eess s 8
58 | pUATSGZ BOLT, 1/4 - 20 X 1 1/4" LG.ooooveoeeeeeeeeeeeeeeeeeseeeveesesesssee s 8
59
60

Service Parts Manual

Page M-6


.?sku=00565-G7
.?sku=71610G01
.?sku=00720G08
.?sku=71012G01
.?sku=71608G01
.?sku=71701G01
.?sku=71702G01
.?sku=74137G01
.?sku=01006G01
.?sku=71646G01
.?sku=71876G01
.?sku=71876G02
.?sku=00559G7
.?sku=00415G2

SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
61 | 74131-G* | SEAT ASSEMBLY (INCLUDES ITEMS 62 - 73) (SHUTTLE 6).....co.cvvvrrrerrnennn. 1
62 | 74117-G01 SEAT SUPPORT BRACKET ...covvimveoeeeeseeseeeeseesseees e 2
63 | 71751-G* SEAT BACK ..o nse s ensee e 1
64 | 74139-G* SEAT BOTTOM (INCLUDES ITEMS 65 - 71)....cvvoeveerrerrreenseeesesessenrson 1
65 | [I7Z0LGod HIP RESTRAINT (PASSENGER SIDE) ........ovveerreeeeoeeeees e 1
66 | [I70Z=G0] HIP RESTRAINT (DRIVER SIDE).........ovuiveeeeoeeeeseeeeeeeeeseseeesnessnenes 1
67 | 00414-G8 BOLT, 1/4 - 20 X 1" LG w.covvvveoeeeeeeeeeeseeseieeseeseeesssee s eesees s 8
68 | DPUSE5-GY LOCK WASHER, /4" .......vorveereeeseoeeeeeeseeesseseseesesesssssse s 8
69 | pPUSEIGY WASHER, 1/4" ......oooorveoeeeeeeeeeeeeeeeeee e 8
70 | [IOIZSOd SEAT TRIM (REAR) w...o.ooooveorveeeeeeeeeseseeseeesseeesee e sseseeeseneean oo 1
71 | [EEUGod SEAT TRIM (FRONT) ...ooooveecieeeseeeee s 1
72
73 | 71204-Go1 BOLT, 1/4 - 20 X 7/8" LG.oovvooeeeoreeeeeeeeeeeeeeeeeeeeeeeeeseeesess s aness oo 12
74
75 | [I7838GY NYLON BUSHING........oovveereeerreeeesseesseeseseseses e eseses s ssessessese e 4
76 | puzaUTGA BOLT, 5/16 - 18 X 2 1/2" LG ..vvveocreereseeeeeeeseeesseessseessessssssese s s 2
77 | 00559-G8 WASHER, 5/16" ......oooveereerreeeeeeeeseesssesesesesssesessesessesssssssesssssssesensseseeansens 2
78 | 11098-G6 LOCK NUT, 5/16 = 18 .oocvveocveeeceereeeeeeeeeseeeseeeseeenseesesessseeee e enesse s 2

Page M-7

Service Parts Manual



.?sku=71701G01
.?sku=71702G01
.?sku=00565-G7
.?sku=00559G7
.?sku=71012G01
.?sku=74140G01
.?sku=17838G1
.?sku=00440G4

SEATING

Service Parts Manual Page M-8



WEATHER PROTECTION

Vehicle

Windshield
Retainer Front of Vehicle

REAR WINDSHIELD
11 - Includes Items 12 - 17

/ \ 7\\//¢ = D
FULL WINDSHIELD m/@ ) “\ , i
19 - Includes Items 20 - 25 “ Q\ | \JL// Front of vehicle

|
\JJ
Ref Wea 7-1 //J

Page N-1 Service Parts Manual



WEATHER PROTECTION

Rear of Vehicle Strut

SUN TOP (SHUTTLES)
27 - Includes ltems 28 - 49

O ———

—
\ (Inside)

(Front Passenger
Side Shown)

Y
Front of WA
Vehicle 43 |

44

Ref Wea 7-2

Service Parts Manual Page N-2



WEATHER PROTECTION

E\
\C ¢

Front Of
Vehicle

(Driver Side
Shown)

SUN TOP (TE5/TG5)
51 - Includes ltems 52 - 69

Page N-3 Service Parts Manual



WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 [5534-G0T | WINDSHIELD KIT, FOLD DOWN (INCLUDES ITEMS 2 - 9) ...cocovverrieiae. 1
2 E950WSB3 FOLD DOWN WINDSHIELD .......ovorveeeereeeeeeeeeseeeseeeseeeseeees s 1
3 EGWHC24 SASH, B/4" X 14" LG w.ooeeoeeeeeeeeeeeeeese e eeeeeieeess s essee v 2
4 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL)......ovvverrerrerrisreennanes. 2
5 EGWHW12 WASHER, 1/4" (STAINLESS STEEL)......oovvervecresseseeessiesiesseesses s 4
6 EGWHG13 RUBBER GROMMET .......ooovuiivireeeeeoseeseseeeseeseesseeseesseeesseesesaensesssense 2
7 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)......cvoorvrrreereersreeeiesseessensenn, 2
8 137-010 TOP GRIP ..ot s 2
9 136-008 FASTENER .....ooooveocveeceees s s e ese s sees s 2
10
11 | 75535GUN | WINDSHIELD KIT, REAR (INCLUDES ITEMS 12 - 17) ...cvveevecresreesreseeseieenes 1
12 EIRWFB3 REAR WINDSHIELD ......oooovieviecioeseesssess s 1
13 EGWHC14 SASH, 1" X 15 9/16" LG w..eoveeveeeeeeeeeeeeeeeesees e 2
14 EGWHS14 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) ......ooveecrecreeereseeeneereenee. 2
15 EGWHW13 WASHER, 1/4" (STAINLESS STEEL) ......oovvemvecvesiesseseiesiesseesses s 6
16 EGWHG13 RUBBER GROMMET ......ooovumivireieriossisesssssssesseesses s 2
17 EGWHN13 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)......vvevverrererreeeeeeeeeeneeserennene. 2
18
19 | [FB536GUN | WINDSHIELD KIT, FULL (INCLUDES ITEMS 20 - 25) ..o 1
20 EISWFB3 FULL, WINDSHIELD.......cooorvvovieeiecseeseees s sses s 1
21 EGWHC13 SASH, B/4" X 22 T/16" LG w..eeooveeeeeeeeeeeeeeeseesvese e 2
22 EGWHS13 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL)......ovvoererreeresreereenee. 2
23 EGWHW13 WASHER, 1/4" (STAINLESS STEEL)......oovvervecresiesressiesiesseesses s 4
24 EGWHG13 RUBBER GROMMET ......ooovumivirrinsiossisesssssessssseessees s 2
25 EGWHN13 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)......vvorverreerreeeeeeeeeeeeeeereneene. 2
26
27 | 75282-G0* | SUN TOP KIT (SHUTTLE) (INCLUDES ITEMS 28 - 49) ....c..cevvovverrrerrerrennenn. 1
28 | 75271-GO* SUN TOP ..o 1
29 | [BEUA5GO3 FRONT STRUT ...o.ooverveeeeeeeeeeeeiessesseeseeessess s 1
30 | [BZ7EGol REAR STRUT (DRIVER SIDE)........coovvoreeomreeeeiseeoseeosseessesees s, 1

Service Parts Manual Page N-4


.?sku=75534G01
.?sku=75535G01
.?sku=75536G01
.?sku=75045G03
.?sku=75274G01

WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 | ZrEsoy REAR STRUT (PASSENGER SIDE) .........ovooivereeeceeeensoeessesesesesessees oo 1
32 | MEBs3T END CAP, 1" ..o 2
33 | pUBESGH BOLT, 3/8 - 16 X 1 3/4" LG (STAINLESS STEEL) ....ooovvrrrerreereeereeersnnenn. 4
34 | puBrEGy WASHER, 3/8" (STAINLESS STEEL).......orveeeereeerreereseeseessee e 8
35 | por7rrsy NYLON WASHER, 3/8"........oovvereeerrseseeeemseessesssseesesessssssssssesasssasssas oo 4
36 | pUBILGH LOCK NUT, 318 = 16 .....coveoeeeoceoeeeeeeeeeseee e seeeseeseeee e enes e 4
37 | puzEm3 BOLT, 5/16 - 18 X 2 1/2" LG.ovrveverveerreeereeeeeeeseseeseesesesssess s 4
38 | pUFErG3 BOLT, 5/16 - 18 X 3 1/4" LG..ovvververrreeeeeeeeeessseeseeseseessessessssanssesseen oo 2
39 | pUBTIGH WASHER, 318" .....oovvoecveeseeeeeeoeeeeoseseeseseeeseesesseessesseeseseesess e s 4
40 | [E0ZBGUY SPACER, 1/2" ..o 2
41 | pOYUSGY LOCK WASHER, 5/16" .......cvvoevverereresesseseessesssissssssssessssssesssssssssseesennsens 4
42 | 01035-G01 BOLT, 5/16 - 18 X 2 1/4" LG.ov.veoeeeereeeeseeeeesessiesesesssessesssesssessssesesennsons 4
43 | [BZAUGUY HANDLE .......ooovoteeeeeeeeeeeeeeeeee e 5
44 | 00163-G2 SCREW, 1/4 - 20 X L 14" LG cooooveoeveoeeeeeeeeeeeeeeeeeeeeeseeees s 10
45 | pUBZZGY WASHER, 5/16" .....vvoocveoerreaeeseesesssssesssssssesesssssessssessesessssssssssssessssssesasesennees 12
46 | pIIOIGOT LOCK NUT, 5/16 - 18 (STAINLESS STEEL).......rvrerrreemreeesreeneeserseseeseensons 6
47 | MBTI5GI SPACER, 1" ..o 2
48 | pUSB7-GY LOCK WASHER, 5/16" .......cveoeveeeeereesseeeseeessseesssssesenessseeesessenseeeseeneens 10
49 | pIOIOGUY TEE NUT, 1/4 = 20 .ooovooeveecececeeeeeeeeseees e essss s 10
50
51 | [5285-G0J | SUN TOP KIT (TE5/TG5) (INCLUDES ITEMS 52 - 69) ........oovvvrrrecrrerrecrnnenne. 1
52 | [5487-G0Z REAR SUPPORT (DRIVER SIDE) .......oooorvereeereeeeeeeoeeesssoeseeeseesseeesnnenns 1
53 | [FBE87GUY REAR SUPPORT (PASSENGER SIDE).........ccooveverereereeseriesssesesersesssonns 1
54 | pUBESGH BOLT, 3/8 - 16 X 1 3/4" LG (STAINLESS STEEL) .....cvvovveerreeresecreecreennens 4
55 | pUBZOGH WASHER, 3/8" (STAINLESS STEEL).......vvorveeeeeeseeereeeeseeeeeese s 8
56 | pOZ7IGYH NYLON WASHER, 3/8"........ooovvereeereeeseeeeseeesseeeseeseesesesesss s anessnensnnenns 4
57 | pUBYLGH LOCK NUT, B/8 = 16 .....coveoceeoceeeeeeeeeeeseieeeees s 4
58 | [UBE3GY END CAP, 1" ....oooooeoceeeveeeeeeee e 2
59 | [5488G0] FRONT SUPPORT .....oovvimvieeeeesieeeseseeeeeesss s eeeseses e s asee s eeseeneens 1
60 | 01035-GO1 BOLT, 5/16 - 18 X 2 1/4" LG..o..eorveoreeeeeeeneeeeeseeeeseeeeeeessenseaneseseennsenne 4

Page N-5 Service Parts Manual



.?sku=75274G02
.?sku=19853G1
.?sku=19853G1
.?sku=00665G5
.?sku=00665G5
.?sku=00679G1
.?sku=00679G1
.?sku=00771G5
.?sku=00771G5
.?sku=00891G5
.?sku=00891G5
.?sku=00440G4
.?sku=00441G2
.?sku=00879G1
.?sku=75048G01
.?sku=00905G8
.?sku=75240G01
.?sku=00642G8
.?sku=01109G01
.?sku=18716G2
.?sku=00567G8
.?sku=01010G01
.?sku=75485G01
.?sku=75487G02
.?sku=75487G01
.?sku=00665G5
.?sku=00665G5
.?sku=00679G1
.?sku=00679G1
.?sku=00771G5
.?sku=00771G5
.?sku=00891G5
.?sku=00891G5
.?sku=19853G1
.?sku=19853G1
.?sku=75488G01

WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
61 | pUOIUSGH LOCK WASHER, 5/16" .......cvvovveoeeeersesseseessessissssssesessssssesssesssssseeseensens 4
62 | [E048GUT SPACER, 1/2" ..oooeoevoeeeeeeeeeeeseeee oo 2
63 | DUB7IGY LOCK WASHER, 3/8" ........cvveeveoereeeeeeoseeeoeseeesessseeeseseseesssaseesasss s 4
64 | [E3I7ETOT SUN TOP .....oooooveeeeeeeeeeeeees e 1
65 | pUBBS-GIO BOLT, 5/16 - 18 X 2 3/4" LG (STAINLESS STEEL) .....vvverreerreeereenreseenonn. 2
66 | DOUI07-GZ WASHER, 5/16" (STAINLESS STEEL).......urveeeeverreeeeseeeeeeeeeeseesessnesenee 6
67 | pUBEUGH WASHER, 5/16" (STAINLESS STEEL)......vurveeererereeeeseereensessssesnessnesene 6
68 | DIIOIGUT LOCK NUT, 5/16 - 18 (STAINLESS STEEL).......rvrervrerreeesreersesesseeereensons 6
69 | pUBBSGLY BOLT, 5/16 - 18 X 3 1/4" LG (STAINLESS STEEL) w....ovvverveereeeeeeeeeesnneonne 4

Service Parts Manual Page N-6


.?sku=00905G8
.?sku=75048G01
.?sku=00879G1
.?sku=74374G01
.?sku=00685G10
.?sku=00907G2
.?sku=00660G8
.?sku=01109G01
.?sku=00685G11

WHEELS AND TIRES

1 - Includes ltems 2 - 4
6 - Includes ltems 7 - 9

6" CHROME HUBCAP 8" CHROME HUBCAP SILVER / GOLD SPOKE HUBCAP
13 14 15, 16

Ref Whi 7

Page P-1 Service Parts Manual



WHEELS AND TIRES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 27772-G11 | TIRE AND WHEEL, 18.5 X 8.5 - 8, 4 PLY RATING

(INCLUDES ITEMS 2 = 4).....ooooeeeoeeeoeeeeeeeeeeeeeeeeeeeees e AR
2 27772-G10 18.5 X 8.5 - 8 CARLISLE TIRE (LINKS 1) .vcooveoreeceeeeeeeeeeseseneeeneeennenae AR
3 10641-G1 WHEEL RIM, 5 LUG .....oooveoeeeeeeeeceseeeeeeeeseoe e AR
4 [[I657-G7 VALVE STEM ....oooocvooeeeoeeeeeeeeeeeeesee e eees e esess e AR
5
6 BZ0Z8-G2 TIRE AND WHEEL, 18.5 X 8.5 - 8, 6 PLY RATING (OPTIONAL)

(INCLUDES ITEMS 7 = 9)...cooooeoeeoeeeeeeeee e AR
7 27775-G02 18.5 X 8.5 - 8 CARLISLE TIRE (LINKS) ....oorvveorveerrereeeereeseeeesseeeseeeeeneeonne AR
8 [0641-GZ WHEEL RIM, 5 LUG .....ovooovveoereeeeeeeoeeeeseseeees s eeeseeseseesessesssesee e AR
9 [[I657-G3 VALVE STEM ..o eeeee e eee e AR
10
11 | @RS LUG NUT, 1/2 = 20 ....c.eeooeveoeceeeeeeeeeseeeeseseeeese e eeeeeesese e nees e AR
12
13 | 16042-G* 6" CHROME WHEEL CAP .......oorveoeveeeeeeeeeeeeeeseeeeeeesseeseeeeee e AR
14 | 14913-G* 8" CHROME WHEEL COVER.........ooourveeeeeeeeeseessseesseeesseoeseeeseesssesseseenesesnenes AR
15 | 19241-G* SILVER SPOKE WHEEL COVER .........oveomeveeeeeeoeneseeseeiesseeeseeeeseseseseeees AR
16 | 19241-G* GOLD SPOKE WHEEL COVER ........ooeveereeeoeeeeeeeeeeseesesseesessesesseneseeeneseee AR

Service Parts Manual Page P-2



.?sku=11657G2
.?sku=11657G2
.?sku=32028G2
.?sku=10641G2
.?sku=11657G2
.?sku=11657G2
.?sku=14723G1

WHEELS AND TIRES

Page P-3 Service Parts Manual



SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual Appendix A-1




SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
BATTERY MAINTENANCE KIT ..o eeeeee e eeees e s seeeseee s e e eee s eeee e e 25587-G01
SEAL INSTALLATION TOOL (REAR AXLE SHAFT SEAL) oot 18739-G1
BATTERY SET DISCHARGER, 36 VOLT, 75 AMP ......oovieeieeeeeeeeeeeeeeeee e eeeeeee s see e 28251-G01
CURRENT INDICATOR .......ovoiveieeeeeeeeeeeee et eeeeeeees s eee e ee s s eee s en e 16489-G2
DIGITAL MULTISMETER ..ot sseeeeee s e ne s s e s enesneeneanes 27481-G01
CRIMPING TOOL ..ottt ee et ee e s 27765-G01
SLIDE HAMMER (AXLE/HUB REMOWVAL) .......oeveeeeeeeeeeeeeeeeeeeee e eeeee e eeeeeee e see s 15947-G1
SLIDE HAMMER (AXLE REMOVAL ONLY) ....cveeeeeeeeeeeeeeeeeeeeee e ee e sees s ss s 18753-G1
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN ........couivuiviiieieeeeeseeseeeeeseseeesees s s eneesee s s snesnesnse s seessennenes 28432-G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE .........vuveieeeeeeeeeeeeeeeeeeeeee et seeeeeeseeees e es e 28432-G01
PEN 3 OUNCE (89 ML) = WHITE ...ttt s e ee e eee e ee s 28432-G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW......coouvieeieeseeeeeeeeseeeeseeeeeeeesee e ene s 28432-G03
PEN 3 OUNCE (89 ML) - ORANGE ........vuveioeieeeeeeseeeeseeee s se s seseees e ssesseenees s sees e eeeneens 28432-G04
PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL ........viveiieieeeeeeeeseeseeseesee e sne s 28432-G**
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) ......covvviiviieeeeeeseeseeeseeseesee e, 75831-G01
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN ........ovuiuoieieeeeeeeeeseeeeees e seesee e eeeeeeee e, 28140-G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE ........oveeeeeieeeeeeeeeeeeeeeeseeeee e eeeee oo, 28140-G15
AEROSOL 12 OUNCE (360 ML) = WHITE ...t ee e 28140-G03
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW .......o.oviiirieeieeeeeeseeseeseese e sneeseseeseesee e 28140-G14
AEROSOL 12 OUNCE (360 ML) - ORANGE ........ovuiuiveieeeeeeeeeeeeeeseeseeese e es s en s 28140-G13
AEROSOL 12 OUNCE (360 ML) - STEEL BLUE PEARL ......ovovuveveieeeeeeeeeees e eeees e seees e, 28140-G**
MAINTENANCE PRODUCTS PART NO.
FORMULA 40 VINYL-COAT® - WHITE ...ttt eeee s ene s enesneennnns 28166-G01
PLEXUS® CLEANER, 7 OUNCE (210 ML) (FOR WINDSHIELDS) ........cvuvuiveeeeeeeeeeseseeseseeseeeseseese s 28433-G01
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) .........veiteeeeeeeeeeeeeseeeeeseeeeeeeesees e 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY ......o.tvieeoeeeeeeeeeeeeeeeeeeeeeeseeee e seese e 75500-G01
WHITE LITHIUM GREASE, 14 OUNCE (410 ML) SPRAY .......oomiuieeeeeeeeeeeeeeeeeeseeseeee e 75502-G01
PENETRANT/LUBRICANT, 15 OUNCE (440 ML) SPRAY ......cocvviuiverseeeeeseeeeisiesesesessessesseesessesessessesnenns 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE (410 ML) SPRAY ........ccoccviivivmeeeieeesesrsrsnnnns 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE (950 ML) LIQUID ......c..cvuiiveeereeeseeseeeeseseeeseseseensnsnnns 75505-G01

Appendix A-2 Service Parts Manual




SPECIALTY PRODUCTS

BATTERY CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER ........ccccciiiiiiiiie e 75506-G01
BIO-DEGRADEABLE CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER.........ccccviiiiiiiniiieeee, 75507-G01
MULTI-PURPOSE VALUE PACK . ... ettt ettt ettt e e e e e et ettt et e e e e e e e e s s e eeeeeeeeas 75508-G01

* BATTERY PROTECTOR, 4 OUNCE (120 ML) SPRAY
 PENETRANT/LUBRICANT, 4 OUNCE (120 ML) SPRAY

e WHITE LITHIUM GREASE, 4 OUNCE (120 ML) SPRAY

*+ CARBURETOR & CHOKE CLEANER, 4 OUNCE (120 ML) SPRAY

Service Parts Manual Appendix A-3



SPECIALTY PRODUCTS

Notes:

Appendix A-4

Service Parts Manual




OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual Appendix B-1




OPTIONS/ACCESSORIES

ITEM KIT NO.

ACCESSORIES LISTING KIT NO.
CHROME HUB CAP 8" . ... .\t 14913-G1.
CHROME HUB CAP 6" .. ...\ ii i 16042-G1.
SILVER SPOKE WHEEL COVERS. . ............... 19241-G1.
GOLD SPOKE WHEEL COVERS ... ............... 19241-G2.
HOURMETER. ...ttt 75113-G06

WINDSHIELD, FOLD DOWN (REQUIRES SUN TOP) . .75534-G01

WINDSHIELD, REAR (REQUIRES SUN TOP)........ 75535-G01
WINDSHIELD, FLAT (REQUIRES SUN TOP)......... 75536-G01
SHUTTLES

SUN TOP, 118", WHITE (INCLUDES HANDLES). . .. .. 75282-G01
SUN TOP, 118", CHAMPAGNE (INCLUDES HANDLES) 75282-G02
TURN SIGNAL. . .. e 75107-G02
ASH TRAY . . o 75109-G02
CONVERTIBLECARRIER . ............. .. ... ..., 75278-GO*
TES

CENTERBASKET . . ... e 75003-G02
SUNTOP . .. e 75485-G01

COMMENTS

SECTION

WHEELS AND TIRES
WHEELS AND TIRES
WHEELS AND TIRES
WHEELS AND TIRES
ELECTRICAL

WEATHER PROTECTION
WEATHER PROTECTION
WEATHER PROTECTION

WEATHER PROTECTION
WEATHER PROTECTION
ELECTRICAL

SEATING

WEATHER PROTECTION

Appendix B-2 Service Parts Manual




INDEX OF MAJOR COMPONENTS

INDEX OF
MAJOR COMPONENTS

Service Parts Manual INDEX-1




INDEX OF MAJOR COMPONENTS

BY PART DESCRIPTION

B
BATTERY RACK ...t C-8 BRAKE ASSEMBLY (PASSENGER SIDE) ........ccccccvvenee D-6
BEARING AND RACE .......oiiiiiiiiiee e H-3 BRAKE DRUM ....oiiiiiiiiiiii i D-7
BRAKE ASSEMBLY (DRIVER SIDE)........ccccovivviiiieeiiieens D-6 BRAKE PEDAL ....ooiitiiiiieee e D-4

C
CARGO DECK. ...ttt C-11 COWL <.t C-8
CHARGER HARNESS / RECEPTACLE .......ccccociviiieinen, F-7

D
DIRECTION SELECTOR ASSEMBLY ......ccoovviiiiiiiiiiinee E-2

E
ELECTRONIC SPEED CONTROL ASSEMBLY ........ G-2, G4

F
FOOT REST ASSEMBLY FUSE BLOCK ..ottt F-8
FRONT AXLE ... et

H
HAND HOLD KIT ..oiiiiiiiiiiiiee e M-6 HOUR METER KIT .. F-10
HEADLIGHT AND TURN SIGNAL LIGHT BAR ................. F-9 HUB ... e H-3
HORN SWITCH ... F-9

I
IGNITION SWITCH KIT .ooviiiiiiiiiieeieee F-8 INTERMEDIATE SHAFT ..., H-6
INSTRUMENT PANEL ASSEMBLY .....coovviiiiiiiiieiieeeeen C-7

L
LEAF SPRING .......oiiiiiiiiieee e H-4, L-2 LINKAGE ROD ASSEMBLY ...oooiiiiiiiiieeniieee e D-4
LEAF SPRING (HEAVY DUTY)...ccciiiiiieeiiee e H-4

M
MASTER CYLINDER REPAIR KIT ..ot D-5
MASTER CYLINDER SERVICE KIT .....cccccooiiiiiiiiiiiiieeee D-5
MOTOR (SEPARATELY EXCITED) (PDS)....cccccccovvevniranne J-2
MOTOR, FLEET SPEED, NON-VENTED .........cccccovcvivnen. J-2

INDEX-2 Service Parts Manual




INDEX OF MAJOR COMPONENTS

PEDAL BOX ASSEMBLY ...t A-3
PEDAL BOX ASSEMBLY, PDS MODEL ONLY ................. A-3

RACK AND PINION UNIT ...coiiiiiiieeiiireiee e
RACK BALL JOINT ...ttt
RACK BOOT ... .ottt

REAR AXLE AND BRAKE ASSEMBLY

SEAT ASSEMBLY ..ooiiiiiiiiiiiiii e
SEAT BACK ...
SEAT BACK ASSEMBLY ...
SEAT BOTTOM ...ttt
SEAT BOTTOM (SHUTTLE) c.ovvviiiieee e
SEAT BOTTOM (TE5)
SEAT FRAME.......ccccceenis
SEAT POD...ooiiiiiiiiiiiccs
SHIFT BRACKET AND SWITCH

TAILLIGHT ASSEMBLY ....otiiiiiiiiiiiiee e F-9
TIE ROD ... H-7
TIRE AND WHEEL, 18.5 X 8.5-8,4 PLY RATING ........... P-2

WINDSHIELD KIT, FOLD DOWN
WINDSHIELD KIT, FULL .....ocoiiiiiiiiiiii e

P

PINION SEAL.....ooiiiiiiiiiii e H-5
PUSH ROD ASSEMBLY ....coiiiiiiiiiiici s D-5
REAR AXLE AND BRAKE ASSEMBLY, PDS .........ccccoe... K-2
REAR BODY ASSEMBLY ...t C-9
REVERSE WARNING BUZZER ........cooviiiiiiieeeeeees E-3
SHOCK ABSORBER .......cccccoiiiiiiiiiiiiin s H-4, L-2
SHOCK ABSORBER BOOT ......ccccoiiiiiiiiicciieie e H-4
SPINDLE

STATE OF CHARGE METER ......oveeiveemeeeeeeeseeeeeeeseesnee.
STEERING COLUMN ..o
STEERING SHAFT .............
STEERING WHEEL ............
SUN TOP KIT (SHUTTLE)..
SUN TOP KIT (TEB) .eooveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeesee e

TIRE AND WHEEL, 18.5 X 8.5-8, 6 PLY RATING............ P-2
TURN SIGNAL ...coiiiiiitee e F-9

WINDSHIELD KIT, REAR ...,

BY PART NUMBER

17421-G1 IGNITION SWITCH KIT ...ovveviiiiiieiieiiecee e F-8
17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE)...
F-9

17953-G2 BRAKE DRUM .......oooiiiiiiiiiiiie e
22260-G2 TAILLIGHT ASSEMBLY ....
22674-G1 FUSE BLOCK ...ttt
27772-G11 TIRE AND WHEEL, 18.5 X 8.5 - 8, 4 PLY RATING
P-2

28066-G02 MASTER CYLINDER REPAIR KIT...........uee.. D-5
28363-G01 HORN SWITCH ... F-9
28435-G01 48V LESTER BATTERY CHARGER WITH SWIT-
CHABLE INPUT ... B-2
28435-G03 48V LESTER BATTERY CHARGER............... B-2
28435-G05 48V LESTER BATTERY CHARGER CE AP-
PROVED.......ciiiiiiie ettt B-2
28435-G07 48V LESTER BATTERY CHARGER................ B-4

30295-G8 LINKAGE ROD ASSEMBLY
30298-G2 PUSH ROD ASSEMBLY ........ooooerreerrreerennrennn.
32028-G2 TIRE AND WHEEL, 18.5 X 8.5 - 8, 6 PLY RATING.
P-2

33636-G03 STATE OF CHARGE METER............occvieeene F-8
33725-G01 BRAKE ASSEMBLY (PASSENGER SIDE) .... D-6
33725-G02 BRAKE ASSEMBLY (DRIVER SIDE) ............. D-6
48V LESTER BATTERY CHARGER .......ccccccoviiee. B-2, B-4
48V LESTER BATTERY CHARGER CE APPROVED ....... B-2
48V LESTER BATTERY CHARGER WITH SWITCHABLE IN-
PUT e B-2
70046-G01 BATTERY RACK ... C-8
70361-G02 FOOT REST ASSEMBLY .....ccccvvviiiiiiiinne C-12
70441-G01 SEAT FRAME ...ttt

70469-G01 SHOCK ABSORBER
70597-G02 LEAF SPRING ...

Service Parts Manual

INDEX-3




INDEX OF MAJOR COMPONENTS

70643-G03 MASTER CYLINDER SERVICE KIT ............... D-5
70664-G02 LEAF SPRING (HEAVY DUTY)......ccovcveinnnne H-4
70830-G01 DIRECTION SELECTOR ASSEMBLY ............ E-2
70835-G** SEAT BOTTOM (TED5) ..cevvviiiiiiiiieiecee M-6
70836-G00* SEAT POD .....oooiiiiiiiiiiiiiiieecce e, M-5
70853-G** SEAT BOTTOM (SHUTTLE) ..cvvvveiviiiiiiciinnn, M-6
70866-G01 SHIFT BRACKET AND SWITCH...........ccee.... D-7

70886-G01 BRAKE PEDAL.........cocoviiiiiiiiiiicciiciei,
70928-G01 SHOCK ABSORBER
70963-G01 FRONT AXLE ....coiviiiviiiiiiicciiinie i,

70964-G01 RACK AND PINION UNIT (COMPLETE)......... H-4
71051-G** COWL ..oviiiiiiiiiiiii e C-8
71151-GO1 INSTRUMENT PANEL ASSEMBLY ................ C-7
71332-G3** REAR BODY ASSEMBLY (WITH TAILLIGHTS)...
C-9

71611-G** SEAT BOTTOM ..o
71646-G01 HAND HOLD KIT
71751-G** SEAT BACK .. ..ot
71751-G** SEAT BACK ASSEMBLY
71912-G6** REAR BODY ASSEMBLY (W/OUT TAILLIGHTS)

Cc-9

73068-G05 ELECTRONIC SPEED CONTROL ASSEMBLY G-
2

73124-G02 MOTOR, FLEET SPEED, NON-VENTED......... J-2
73290-G02 REVERSE WARNING BUZZER...................... E-3
73291-G04 MOTOR (SEPARATELY EXCITED) (PDS)...... J-2
73311-G0* CHARGER HARNESS / RECEPTACLE.......... F-7
73333-G07 PEDAL BOX ASSEMBLY, PDS MODEL......... A-3
73333-G08 PEDAL BOX ASSEMBLY ......cccevvvvveviiviinn, A-3
73348-G01 ELECTRONIC SPEED CONTROL ASSEMBLY G-
4

73504-G02 REAR AXLE AND BRAKE ASSEMBLY .......... K-2

73504-G03 REAR AXLE AND BRAKE ASSEMBLY, PDS. K-2
74001-G01 HEADLIGHT AND TURN SIGNAL LIGHT BAR F-9
74080-G01 CARGO DECK......ccccoviiiiiiiii i
74131-G** SEAT ASSEMBLY ...
74207-GO1 LEAF SPRING ..o
75113-G06 HOUR METER KIT ...................

75282-G0* SUN TOP KIT (SHUTTLE)
75485-G01 SUN TOP KIT (TE5) ..eevcveriiieiienieiieeeeeeee

75534-G01 WINDSHIELD KIT, FOLD DOWN.................... N-4
75535-G01 WINDSHIELD KIT, REAR.......ccoiiiiiiiiiiiieee N-4
75536-G01 WINDSHIELD KIT, FULL.......ocoiiiiiiiiiie N-4

INDEX-4 Service Parts Manual




EZGEG0)

A Textron Company

E-Z-GO Division of Textron, Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department




